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TEST REPORT

Test Report No. : A1212086016-1 J;:t; 2:;11
Equipment under Test : TV Dongle
Model /Type : T301
Listed Models : /
Applicant : Shenzhen livall Netwotk Technology Co Itd
Address : 9/F, Jiuzhou Electric Building, Southern No.12 rd

Technology Park, Shenzhen

Manufacturer : Shenzhen livall Netwotk Technology Co Itd

Address : 9/F, Jiuzhou Electric Building, Southern No.12 rd
Technology Park, Shenzhen

Test Result according to the

standards on page 4: Positive

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.
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1. TEST STANDARDS

The tests were performed according to following standards:

FCC Rules Part 15.247: Frequency Hopping, Direct Spread Spectrum and Hybrid Systems that are in
operation within the bands of 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz.

ANSI C63.10:2009: American National Standard for Testing Unlicensed Wireless Devices

KDB558074: DTS Meas Guidance v01 of Measurement Procedure
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2. SUMMARY

2.1. General Remarks

Date of receipt of test sample . |Dec 22,2012
Testing commenced on : | Dec 22,2012
Testing concluded on : [Jan 10, 2013

2.2. Equipment Under Test

Power supply system utilised

Power supply voltage : | O] 120V /60 Hz O| 115V / 60Hz

O}12V DC 0|24V DC

@| Other (specified in blank below)

DC 5.0V

2.3. Short description of the Equipment under Test (EUT)
2.4GHz (TV Dongle)

For more details, refer to the user’s manual of the EUT.
Serial number: Prototype

2.4. EUT operation mode
IEEE 802.11b/g/n: Eleven channels are provided to the EUT.

Channel Frequency(MHz) Channel Frequency(MHz)
1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
4 2427 11 2462
5 2432
6 2437
7 2442

2.5. Configuration of Test System

EUT

Block Diagram of Test Setup
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A
EUT =
o
)
Non-Conducting Table
80 cm above Ground
Plane \7
< | 1.5 Meter | >

2.6. Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC 1D:ZRD-T301 filing to comply with Section 15.247 of the
FCC Part 15, Subpart C Rules.

2.7. Modifications

No modifications were implemented to meet testing criteria.

2.8. NOTE
1. The functions of the EUT are listed as below:
Test Standards Reference Report
. FCC Part 15 Subpart C
WLAN Radio (Section15.247) A1212086016-1
WLAN MPE MPE report A1212086016-2
USB Port FCC Part 15 Subpart B A1212086016-3

2. he frequency bands used in this EUT are listed as follows:

Frequency Band(MHz) 2400-2483.5 5150-5350 5470-5725 5725-5850
802.11b J — — —
802.11g J — — —

802.11n(20MHz) J - — —
802.11n(40MHz) J - — —

3. The EUT incorporates a SISO function,Physically,the EUT provides one completed transmitter and one
completed receiver.

Modulation Mode TX Function
802.11b 1TX
802.11g 1TX

802.11n (20MHz) 1TX

802.11n (40MHz) 1TX
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3. TEST ENVIRONMENT

3.1. Address of the test laboratory

DTT Services Co.,Ltd

1F,2 Block,Jiaquan Building,Guanlan High-tech Park,Bao'an District, Shenzhen,Guangdong,China.

518110

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 (2003)

and CISPR Publication 22.
3.2. Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

IC Registration No.: 9783A

The 3m alternate test site of DTT Services Co.,Ltd EMC Laboratory has been registered by Certification
and Engineer Bureau of Industry Canada for the performance of with Registration NO.: 9783A on Aug,

2011.
FCC-Registration No.: 214666

DTT Services Co.,Ltd EMC Laboratory has been registered and fully described in a report filed with the
(FCC) Federal Communications Commission. The acceptance letter from the FCC is maintained in our

files. Registration 214666, Sep 19, 2011.

3.3. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 950-1050mbar

3.4. Test Description

FCC PART 15

FCC Part 15.207 AC Power Conducted Emission N/A
FCC Part 15.247(a)(2) 6dB Bandwidth PASS
FCC Part 15.247(d) Spurious RF Conducted Emission PASS
FCC Part 15.247(b) Maximum Peak Output Power PASS
FCC Part 15.247(e) Power Spectral Density PASS
FCC Part 15.109/ 15.205/ 15.209 Radiated Emissions PASS
FCC Part 15.247(d) Band Edge PASS
FCC Part 15.203/15.247 (b) Antenna Requirement PASS
FCC Part1.1307 (b) RF Exposure PASS

Remark: The measurement uncertainty is not included in the test result.

Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate
shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been
done on all the possible configurations for searching the worst cases. The following table is a list of the test

modes shown in this test report.
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Test ltems Mode Data Rate | Channel
11b/DSSS 11 Mbps 1/6/11
Maximum Peak Conducted Output Power
Power Spectral Density 11g/OFDM 54 Mbps 1/6/11
6dB Bandwidth
Spurious RF conducted emission 11n(20MHz)/OFDM | 65Mbps 1/6/11

Radiated Emission 9kHz~1GHz&
Radiated Emission 1GHz~10th Harmonic

11n(40MHz)/OFDM | 135 Mbps 3/6/9

11b/DSSS 11 Mbps 111
11g/OFDM 54 Mbps 111
Band Edge 11n(20MHz)/OFDM | 65Mbps 111

11n(40MHz)/OFDM | 135 Mbps 3/9

Note1: According exploratory test, EUT will have maximum output power in those data rate, so those data
rate were used for all test.

3.5. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 ,Specification for radio
disturbance and immunity measuring apparatus and methods — Part 4: Uncertainty in EMC
Measurements® and is documented in the DTT Services Co.,Ltd quality system acc. to DIN EN ISO/IEC
17025. Furthermore, component and process variability of devices similar to that tested may result in
additional deviation. The manufacturer has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for DTT Services Co.,Ltd is reported:

Test Items Measurement Uncertainty Notes
Transmitter power conducted 0.57 dB (1)
Transmitter power Radiated 2.20dB (1)
Conducted spurious emission 9KHz-40 GHz 1.60 dB (1)
Radiated spurious emission 9KHz-40 GHz 2.20dB (1)
Conducted Emission 9KHz-30MHz 3.39 dB (1)
Radiated Emission 30~1000MHz 4.24 dB (1)
Radiated Emissio 1~18GHz 5.16 dB (1)
Radiated Emissio 18-40GHz 5.54 dB (1)
Occupied Bandwidth | e (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=1.96.
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3.6. Equipments Used during the Test

Report No.: A1212086016-1

Maximum Peak Output Power / Frequency Separation / 20dB Bandwidth / Band Edge Compliance of RF
Emission / Spurious RF Conducted Emission/ Number of hopping frequency/ Time of Occupancy
Iltem | Test Equipment Manufacturer Model No. Serial No. Last Cal.
1 Spectrum Analyzer AGILENT E4407B MY44210779 2012/4/23
2 Spectrum Analyzer Rohde&Schwarz FSP 1164.4425.40 2012/4/23
Radiated Emission
Item | Test Equipment Manufacturer Model No. Serial No. Last Cal.
1| D IRABROADBAND | pondesschwarz HL562 100015 2012/4/23
2 EMI TEST OFTWARE | Audix Z3 N/A

HORN ANTENNA Rohde&Schwarz HF906 100039 2012/4/23
4 Amplifer Sonoma 310N E009-13 2012/4/23
5 | JS amplifer Rohde&Schwarz %2?5-20101800- F201504 2012/4/23
6 | High pass filter stlﬁﬂince Direction | g6 34202 2012/4/23
7 | road-Band Hom Schwarzbeck BBHA9170 470 2012/4/23
g | pwa-broadband ShwarzBeck VULB9163 539 2012/4/23
9 HORN ANTENNA ShwarzBeck 9120D 1011 2012/4/23
10 TURNTABLE MATURO TT2.0 2012/4/23
11 ANTENNA MAST MATURO TAM-4.0-P - 2012/4/23
12 Loop Antenna Rohde&Schwarz HFH2-22 100025 2012/4/23

The Calibration Interval was one year.
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4. TEST CONDITIONS AND RESULTS

4.1. AC Power Conducted Emission(Not Applicable)

TEST CONFIGURATION

nhielded Footnd

EUT

Test

C Receiver

LIEH

Adapter [T

TEST PROCEDURE

1 The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.10-2009.

2 Support equipment, if needed, was placed as per ANSI C63.10-2009

3 All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10-2009

4 The EUT received DC5V power from the adapter, the adapter received AC120V/60Hz power through a
Line Impedance Stabilization Network (LISN) which supplied power source and was grounded to the ground
plane.

5 All support equipments received AC power from a second LISN, if any.

6 The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two
monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1
connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.

7 Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8 During the above scans, the emissions were maximized by cable manipulation.

AC Power Conducted Emission Limit

For intentional device, according to § 15.207(a) AC Power Conducted Emission Limits is as following :

E Maximum RF Line Voltage (dBuV)
requency
(MHz) CLASS A CLASS B
Q.P. Ave. Q.P. Ave.
0.15-0.50 79 66 66-56* 56-46*
0.50 - 5.00 73 60 56 46
5.00 - 30.0 73 60 60 50

* Decreasing linearly with the logarithm of the frequency

TEST RESULTS

Not applicable to this device (The product powered by USB Port).
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4.2. Radiated Emission

TEST CONFIGURATION

Radiated Emission Test Set-Up

Frequency range 9KHz — 30MHz

Page 11 of 95

Report No.: A1212086016-1

Turntable

0.8 m

iLoop antenna

Test

Receiver

Ground Plane

E—

Coaxial Cable

Frequency range 30MHz — 1000MHz

]
e M
Turntable
\ EUT 1mto 4m
Test /
Receiver 0.8m
[ |
l 7
Ground Plane > Coaxial Cable
Frequency range above 1GHz-25GHz
. St i
Turntable: : :
\\ EUT. 1 to 4rne
TES!_'I 3 R i B
Receivers IDBm
I — 1
I
Ground Plane: Coamal Cables ;

N\




V1.0 Page 12 of 95 Report No.: A1212086016-1

TEST PROCEDURE

1 The EUT was placed on a turn table which is 0.8m above ground plane.

2 Maximum procedure was performed by raising the receiving antenna from 1m to 4m and rotating the turn
table from 0°C to 360°C to acquire the highest emissions from EUT

3. And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

4. Repeat above procedures until all frequency measurements have been completed.

5.  The minimum clock frequency was 12MHz, So the radiation emissions frequency range were tested from
9KHz to 25GHz.

Field Strength Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting the
Ampilifier Gain and Duty Cycle Correction Factor(if any) from the measured reading. The basic equation with a
sample calculation is as follows:

FS=RA+AF +CL - AG

Where FS = Field Strength CL = Cable Attenuation Factor (Cable Loss)

RA = Reading Amplitude AG = Amplifier Gain

AF = Antenna Factor

For example
Frequency FS RA AF CL AG Transd
(MHz) (dBuV/im) | (dBuV/m) (dB) (dB) (dB) (dB)
300.00 40 58.1 12.2 1.6 31.90 -18.1

Transd=AF +CL-AG

RADIATION LIMIT

For intentional device, according to § 15.209(a), the general requirement of field strength of radiated emission
from intentional radiators at a distance of 3 meters shall not exceed the following table. According to §
15.247(d), in any 100kHz bandwidth outside the frequency band in which the EUT is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20dB below that in the100kHz
bandwidth within the band that contains the highest level of desired power.

The frequency spectrum above 1 GHz for Transmitter was investigated. All emission not reported are much
lower than the prescribed limits. Set the RBW=1MHz,VBW=3MHz for Peak Detector while the
RBW=1MHz,VBW=10Hz for Average Detector,Readings are both peak and average values.

Frequency Distance Radiated Radiated
(MHz) (Meters) (dBuV/m) (MV/m)
30-88 3 40.0 100

88-216 3 435 150
216-960 3 46.0 200
Above 960 3 54.0 500




V1.0 Page 13 of 95 Report No.: A1212086016-1

Radiated emission in frequency band below 30MHz

Corrected - .
Fr((a&tlJ_'ezr;cy (dBE\e};irii)g3m ( dBFp(\:/(/:rrI;)méth I\/I(erg;n Detector Polari-zation
802.11b
24 31.56 49.54 17.98 QP /
802.11g
24 30.94 49.54 18.60 QP /
802.11 n20
24 31.37 49.54 18.17 QP /
802.11 n40
24 30.62 49.54 18.92 QP /

Note: 1.The radiated measurement are performed the each test mode (b/g/n) and channel (low/mid/high), the
datum recorded below (802.11b mode,the middle channel) is the worst case for all the test mode and

channel.
2. Loop Antenna for the radiation emission test below 30MHz.
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TEST RESULTS

For 30MHz to 1000MHz (TX mode)

Lewvel (dBu\/m)
g0
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-CCPART (15 C {ﬁ
I
40 l_g
b 7 g
b [ o | A | pretet
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Ant Cable . Emission - . .
No. Frc(a'\c;ILlj_'ezr;cy Factor Loss (Sgisllxg) Level ( dII_B:lT\I/t/Sm) I\/I(erg;])m Remark I:;):iaor:
(dB) (dB) (dBuV/m)
1 48.430 10.13 0.64 23.19 33.96 40.00 6.04 QP Vertical
2 105.660 11.00 0.92 22.58 34.50 43.50 9.00 QP Vertical
3 125.060 12.10 1.00 22.28 35.38 43.50 8.12 QP Vertical
4 144.460 11.92 1.07 22.41 35.40 43.50 8.10 QP Vertical
5 500.450 18.30 2.25 13.00 33.55 46.00 12.45 QP Vertical
6 749.740 22.00 2.92 11.41 36.33 46.00 9.67 QP Vertical
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Level (dBu\m)
80

FCC PART (15 C {3M)

o

|ttt

i

Frequency
(MHz)

30.00

134.760

330.700

432.550

565.440

OO WN -~

904.940

Remark:1.Emission Level=Antenna Factor+Cable Loss+Reading.
2.The Emission levels that are 20dB below the official limit are not reported.
3. The radiated measurement are performed the each test mode (b/g/n) and channel (low/mid/high),

224,

Ant
Factor
(dB)
20.00
12.10
14.44
17.42
19.61
22.95

806.
Limits Margin
(dBuV/m) (dB)
40.00 17.45
43.50 7.48
46.00 10.05
46.00 17.00
46.00 14.88
46.00 7.88

418. 612,
Frequency {(MHz)

Cable Readi Emission
Loss eading Level

(dBuV/m)
(dB) (dBuV/m)
0.52 2.03 22.55
1.03 22.89 36.02
1.79 19.72 35.95
2.03 9.55 29.00
2.41 9.10 31.12
3.19 11.98 38.12

Remark

QP
QP
QP
QP
QP
QP

1000

Polari-
zation

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

Horizontal

the datum recorded below (802.11b mode,the middle channel) is the worst case for all the test mode and

channel.
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Above 1G
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The frequency spectrum above 1 GHz for Transmitter was investigated. All emission not reported are much
lower than the prescribed limits. Set the RBW=1MHz,VBW=3MHz for Peak Detector while the
RBW=1MHz,VBW=10Hz for Average Detector,Readings are both peak and average values. The pre-test
have done for the EUT in three axes and found the worst emission at position shown in test setup photos.

For 802.11b&2412MHz

Lewvel {dBuVvin)
127

FLCC PART 15C

64

FCC PART 15C AV

PEAK

M

L

W] P

1000 1600. 2200. 23800. 3400. 4000
.......... ___ Frequency (MHz)
Ant | Cable .= Amp . Emission - i .
¢ No. Frequency Factor : Loss | Factor Reading Level Limits © Margin : Remark ! Polari
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) ¢ (dB) ¢ . zation :
1 2410.000 _ 29.45 8.72 - 35.95 102.63 104.85 74.00 _ -30.85 Horizontalé
2 3601.000 : 33.44 : 10.80 : 35.95 35.55 41.56 74.00 : 23.75 : Peak : Horizontal :
Lewel (dBuWim)
127
2
FCC PART 15C PEAK
64
4 FCC PART 15C AV
bbbttt s et e
1 W
0 000 1600. 2200. 2300. 3400. 4000
Frequency (MHz)
.......... A Cable T AT . - —
No. Fr((e&lﬁezr;cy Factor i Loss : Factor (Egﬁ(\j/'/nrg) Level ( dlger;t/sm) M(zg)m Remark Zg:%rrlw-
(dB) (dB) (dB) (dBuV/m)
1 1600.000 : 26.96 : 6.98 : 36.43 36.43 42 .87 74.00 31.13 Peak Vertical
2 2412.000 : 2945 : 8.72 : 35.95 109.34 109.34 74.00 -37.56 Peak Vertical
3 3214.000 : 32.54 : 10.21 : 35.86 35.86 45.60 74.00 : 2151 : Peak @ Vertical :
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Level (dBuVim)
127

FCC PART 15C PEAK
-G4B
64 ‘ar._% M..r’ffﬂd
W
0 s000 6200. 96010. 12400. 15200. 18000
i I Frequency (MHz)
Ant : Cable i Amp
No Frequency

Factor | Loss ' Factor Reading ETésvséfm Limits Margin Polari-
(MHz) (dB) (dB) (dB) (dBuV/m)

—_

(dBuV/m) (dBuV/m) i (dB) Remark | 4tion
4824.000 | 34.32 | 12.38 | 35.25

43.85 55.30 74.00 18.70
2 | 4824.000 | 34.32 | 12.38 | 35.25

Peak Horizontal

34.98 46.43 54.00 7.57 | Average | Horizontal

Lewvel {(dBuvin)

127

FCC PART 15C PEAK
-64B
MWW potbinnnh, e ¥
e fp o
e
0 4000 6800. 9600. 12400. 15200. 18000
Frequency {MHz)
Ant  Cable - Amp Emission
Frequency

Factor Loss : Factor Reading Level Limits Margin Remark Polari-
(MHz) (dB) (dB) (dB) (dBuV/m)

(dBuV/m) (dBuV/m) . (dB) zation
1 4824.000 : 34.32 : 12.38 : 35.25 46.17 57.62 74.00 16.38 Peak : Vertical
2 1 4824.000 | 34.32 | 12.38 | 35.25 37.35 48.80 54.00 5.20 ! Average ! Vertical
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For 802.11b&2437MHz

Lewvel (dBu\vim)
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127
1
i FCC PART 15C PEAK
64
FCC PART 15C AV
L et e gt et i |
M iy riopeodrsie
Ww
WWW
0 jo0o 1600. 2200, 2800, 3400, 4000
.............. Frequency (MHz) e
Ant : Cable | Amp , Emission . . .
- No. Frequency Factor | Loss . Factor Reading Level Limits : Margin | Remark Polari
(MHz) (dB) = (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m)E (dB) zation
i1 2437.000 : 29.47 | 8.77 - 36.06 101.97 104.15 74.00 : -30.15 : Peak : Horizontal :
Lewel {dBul/im}
127
2
FCC PART 15C PEAK
64
FCC PART 15C AV
I X PP PR T
WMMT' [t e
WWW
o 1000 1600. 2200, 2800, 3400. 4000
Frequency (MHz)
.......... A Cabls T Amp . S —
No. Fr((al\cjltlj_'ir;cy Factor | Loss : Factor (583(\1/'/':% Level ( dlélLT\I/t/Sm) I\/I(zré:;)ln Remark Zzg:i)rrl;
(dB) (dB) (dB) (dBuV/m)
1 1594.000 : 26.96 : 6.92 : 36.43 45.89 43.34 74.00 30.66 Peak Vertical
2 2437.000 - 29.47 @ 8.77 - 36.06 108.99 111.17 74.00 -37.17 Peak Vertical
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127
FCC PART 15C PEAK
-6IB
64 “a% 1 haw"rw
WWM
Mww, -
0 4000 6300. 9600. 12400. 15200. 18000
Frequency {(NMHz)
“Ant  Cable ! Amp | o __ . i Emission - NS e R
No. Frequency Factor : Loss : Factor Reading Level Limits Margin Remark POI.a”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) ¢ (dB) zation
1 4874.000 : 34.41 : 12.44 : 35.36 35.36 44 .58 74.00 17.93 Peak Horizontal
2 4874.000 : 34.41 : 12.44 : 35.36 35.36 35.23 54.00 7.28 : Average : Horizontal
Level {dBuvim)
127
FCC PART 15C PEAK
-64dB
o M ‘L'MWMM
MWWW
N-—a-.f"-'!l""“ﬂ_ e
0 5000 6800. 9600, 12400, 15200, 18000
Frequency (MHz)
Ant Cable | Amp . Emission - ; .
No. Frequency Factor | Loss | Factor Reading Level Limits Margin Remark POI?”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) . (dB) zation
1 4874.000 : 34.41 1244 - 35.36 46.43 57.92 74.00 16.08 Peak Vertical
2 4874.000 | 3441 | 1244 | 35.36 37.85 49.34 54.00 4.66 : Average : Vertical
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For 802.11b&2462MHz

127

Lewvel {dBu'im)
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e —

FCC PART 15C PEAK
64
FCC PART 15C AV
!ll M o ey i A
W
ettt
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
.......... T Cabis Amp s — R .
No. Frequency Factor : Loss : Factor Reading Level Limits Margin Remark Pol_arl-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) i (dB) zation
1 2462.000 : 29.48 : 8.82 : 36.02 100.49 102.77 74.00 -28.77 Peak Horizontal
Level {dBu\/im)
127
1
FCC PART 15C PEAK
64
FCC PART 15C AV
u' 1!. Pacgrr B et W Y}
M‘*"M B i
WWW
0 joo0 1600. 2200. 2800. 3400. 4000
.......... Frequency (MHz)
Ant i Cable i Amp ; Emission . ; .
No. Fr?“(jlll.l_'ezr;cy Factor ! Loss : Factor (Sgﬁ(\j/'/nrg) Level ( dlélLT\I/t/Sm) I\/I(erg;n Remark Zg:?;;
(dB) (dB) (dB) (dBuV/m)
1 2462.000 - 29.48 8.82 : 36.02 109.14 111.42 74.00 -37.42 Peak Vertical
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Level (dBuVim)
127
FCC PART 15C PEAK
-6dB
64 WWWW MM
e A
0 s000 6800, 9600, 12400. 15200. 18000
Frequency (MHz)
“Ant  Cable: Amp | ,__ . . Emission . AT e
No. Fn(el\(jltlj_g;cy Factor : Loss : Factor (Ijgis/'/nrg) Level ( dII:%IlT\I/t/Sm) I\/I(zg;)ln Remark I:::%;
(dB) (dB) (dB) (dBuV/m)
1 4924.000 : 34.49 : 1250 : 35.34 44.28 55.93 74.00 18.07 Peak Horizontal
2 4924.000 : 3449 : 1250 : 35.34 34.21 45.86 54.00 8.14 - Average - Horizontal
Level {dBuV/im)
127
FCC PART 15C PEAK
6B
o4 Rt W
MWI Lol ], T
0 s000 G800, 9600. 12400. 15200, 18000
Frequency (MHz)
Ant  Cable - Amp . Emission - ; .
No. Frequency Factor Loss Factor Reading Level Limits Margin Remark PoIgn-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m)  (dB) zation
1 4924.000 : 3449  12.50 : 35.34 46.60 58.25 74.00 15.75 Peak Vertical
2 4924.000 | 3449 12.50 : 35.34 37.64 49.29 54.00 4.71 : Average : Vertical
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For 802.119&2412MHz
Level {(dBuVim)
127
1
w FCC PART 15C PEAK
64
l FCC PART 15C AV
|iJ'P M” - Bl s VA AR A ]
e
WW
IR iy
0 000 1600. 2200. 2800, 3400. 4000
Frequency (MHz)
P “Ant Cable ' Amp « o __ . . Emission . N
- No. Fr((a&tlJ_'ezr;cy Factor | Loss | Factor (Ig;ic\j;;g) Level ( dII_BIlT\I/t/sm)z (3ng)|n . Remark Zg:i)rrl]
~ (dB) ' (dB) = (dB) (dBuV/m)
1 2412.000 : 29.45 @ 8.72 35.95 103.10 105.32 74.00 : -31.32 : Peak Horizontal :
Level {(dBuVim)
127
2
FCC PART 15C PEAK
64
- FCC PART 15C AV
“I k T T A e e e A,
1 ) AT ST P
W
| Kbttt bt e
0 1000 1600. 2200. 2800. 3400. 4000
Frequency {(NMHz)
AT TCabie T AmE | . — e
No. Fr((el\cjltlj_'le;cy Factor | Loss ! Factor (Sgﬁ(\j/'/r:g) Level ( dII_BILT\llt/?n) I\/I(?jrg)m Remark I;g:;r:_l
(dB) | (dB) | (dB) (dBuV/m)
1 1066.000 : 25.54 5.60 37.26 44.32 38.20 74.00 35.80 : Peak Vertical
2 2412.000 : 29.45 8.72 35.95 109.86 112.08 74.00 -37.56 Peak Vertical
3 3214.000 : 3254 : 10.21 : 35.86 45.00 51.89 74.00 : 2211 : Peak : Vertical :
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Level {(dBuVim)
127
FCC PART 15C PEAK
-6(B
64 A pemsroe
M““tm l.h.-..v-"""
N YIS ,“*MM Loty 4
PV i
0 s000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
“Ant Cable ! Amp | __ . i Emission - NS s R
No. Frequency Factor : Loss : Factor Reading Level Limits Margin Remark POI.a”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) ¢ (dB) zation
1 4824.000 : 34.32 : 12.38 | 35.25 43.88 55.33 74.00 18.67 Peak Horizontal
2 4824.000 : 34.32 : 12.38 | 35.25 34.62 46.07 54.00 7.93 : Average : Horizontal
Lewvel (dBu\/im)
127
FCC PART 15C PEAK
-G48
64 ™ Ry i
me [ tlocnt™
W i
0 3000 6200, 9600, 12400. 15200. 18000
Frequency (MHz)
Ant Cable : Amp ; Emission - . .
No. Frequency Factor Loss : Factor Reading Level Limnits Margin Remark POI?H_
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) . (dB) zation
1 4824.000 @ 34.32 = 12.38 . 35.25 44 .96 56.41 74.00 17.59 Peak Vertical
2 4824.000 : 34.32  12.38 | 35.25 36.24 47.69 54.00 6.31 Average : Vertical
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For 802.119&2437MHz

Level (dBuvim}

Page 24 of 95
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127
1
FCC PART 15C PEAK
64
FCC PART 15C AV
ot .,m,.;wa-"'JI AT R
L,W
® 1000 1600. 2200, 2300, 3400, 4000
.............. _Frequency (MHz)
Ant : Cable | Amp , Emission . i -
- No. Fr((a&tlJ_'ezr;cy Factor | Loss | Factor (Sgi(\j/'/nrg) Level ( dII_BIlT\I/t/sm)z (3ng)|n . Remark Zg:i)rrl]
! (dB) @ (dB) (dB) (dBuV/m)
1 2437.000 : 29.47 @ 8.77 : 36.06 100.75 102.93 74.00 : -28.93 | Peak : Horizontal :
Level (dBuV/m)
127
1
FCC PART 15C PEAK
64
N FCC PART 15C AV
jIJ l AT A WE LT W,
et ) %M
me
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Ant Cable i Amp ; Emission - : .
No. Fr?ﬂ:ﬁ;cy Factor | Loss ! Factor g;ﬁg}ﬂg) Level ( dII_BllT\I/t/Sr‘n) I\/I(zré;)m Remark Zg{iﬂ—]—
(dB) (dB) (dB) (dBuV/m)
1 2437.000 : 29.47 - 8.77 @ 36.06 110.75 112.93 74.00 -38.93 Peak - Vertical
2 3250.000 : 32.63 : 10.28 : 35.68 43.60 50.83 74.00 23.17 Peak : Vertical
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Level {(dBu\im)
127
FCC PART 15C PEAK
6B
64 y At
bt et T
0 4000 6800, 9600, 12400, 15200, 13000
Frequency {(MHz)
Ant : Cable | Amp . Emission - : .
No. Frequency Factor | Loss : Factor Reading Level Limits Margin Remark POI?”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) : (dB) zation
1 4874.000 : 34.41 : 12.44 - 35.36 44 .27 55.76 74.00 18.24 Peak Horizontal
2 4874.000 : 34.41 : 12.44 : 35.36 35.14 46.63 54.00 7.37 : Average : Horizontal
Level (dBu\im)
127
FCC PART 15C PEAK
GdB
64 o e
Mwuﬁmwgﬁ”dmw WWM
0 5000 6800. 9600. 12400, 15200, 18000
Frequency (MHz)
Ant  Cable - Amp . Emission - ; .
No. Frequency Factor Loss - Factor Reading Level Limits Margin Remark POI?”-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) (dB) zation
1 4874.000 : 3441 : 1244 : 35.36 45.27 56.76 74.00 17.24 Peak Vertical
2 4874.000 | 34.41 @ 1244 @ 35.36 36.94 48.43 54.00 5.57 : Average : Vertical
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For 802.119&2462MHz

Level {dBu\/im)
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127
1
I
FCC PART 15C PEAK
64
FCC PART 15C AV
|I M Mot st liafip g o]
WMW\J W gttt
W‘MW
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (NMHz)
~ Ant  Cable Amp : Emission ] . .
“ No. Frequency ~ Factor : Loss : Factor Reading Level Limits Margin - Remark Polari-
(MHz) (dB)  (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m)é (dB) zation
1 2462.000 - 2948 8.82 - 36.02 98.84 101.12 74.00  -27.12 ° Peak  Horizontal -
Level (dBuVim)
127
1
FCC PART 15C PEAK
64
FCC PART 15C AV
manl " P T N
MM e e
0 j000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Ant Cable i Amp ; Emission - . .
No. Fr?ﬂ:ﬁ;cy Factor | Loss ! Factor g;ﬁg}?ﬂ% Level ( dII_BIlT\I/t/Sr‘n) I\/I(zg;)m Remark Zg:iac:rl;
(dB) (dB) (dB) (dBuV/m)
1 2462.000 : 29.48 - 8.82 - 36.02 109.56 111.84 74.00 -37.84 Peak - Vertical
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Lewvel (dBuV/m)
127
FCC PART 15C PEAK
-64IB
64 "LM M_',_-**'MM
MM ISP DU NPT P
0 4000 6800. 9600, 12400, 15200, 13000
Frequency (MHz)
“Ant Cable: Amp : o __ . | Emission . N e
No. Fn(el\(jltlj_g;cy Factor : Loss : Factor (Ijgis/'/nrg) Level ( dII:%IlT\I/t/Sm) I\/I(zlg)ln Remark Z::i;
(dB) (dB) (dB) (dBuV/m)
1 4924.000 : 34.49 : 12.50 : 35.34 43.28 54.93 74.00 19.07 Peak Horizontal
2 4924.000 : 34.49 : 12.50 | 35.34 34.20 45.85 54.00 8.15 : Average : Horizontal
Lewvel (dBuVim)
127
F{C PART 15C PEAK
-6dB
64 m“‘% W""/‘"“M
MWW T e Tt e Y Lt TP L,
0 1000 GR00, 9600, 12400, 15200. 18000
Frequency (NMHz)
Ant Cable : Amp : Emission - ; .
No. Frt(a'\czll,l'ezr;cy Factor Loss | Factor (Id?gﬁ(\i/'/nn?) Level ( dII;lT\I/t/Sm) I\/I(adg;)ln Remark zg:?orr';
(dB) (dB) (dB) (dBuV/m)
1 4924.000 : 3449 1250 - 35.34 45.81 57.46 74.00 16.54 Peak Vertical
2 4924.000 | 3449 1250 @ 35.34 36.29 47.94 54.00 6.06 | Average | Vertical
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For 802.11n(20MHZz)&2412MHz
Level {(dBuVim)
127
1
I
FCC PART 15C PEAK
64
] FCC PART 15C AV
IlL"' g B e, A
| DTS et
o A g
0 1000 1600. 2200. 2300. 3400. 4000
Frequency (NMHz)
Ant  Cable Amp , Emission o N N
No. Fr?“(jlllj_g;cy Factor Loss = Factor (Ijgis/'/nrg) Level ( dII_BIlT\I/t/Sm) I\/I(zré:])ln - Remark Zg:%rr']
_(dB)  (dB) (dB) (dBuV/m)
1 2412.000 : 2945 : 8.72 | 35.95 98.47 100.69 74.00 : -26.69 : Peak : Horizontal :
Level {dBuW/m)
127
1
FCC PART 15C PEAK
64
| ], - FCC PART 15C AV
M.ul !l,ll'll. W"""’ h " PR, UYL R I
| T PR UL R
MMM
0 1000 1600. 22010. 28010, 3400. 4000
Frequency (MHz)
Ant Cable i Amp ; Emission - . .
No. Fr?ﬂ:ﬁ;cy Factor | Loss ! Factor g;ﬁg}ﬂg) Level ( dII_BIlT\I/t/Sr‘n) I\/I(zré;)m Remark Zgliac:;
(dB) (dB) (dB) (dBuV/m)
1 2412.000 . 2945 =@ 8.72 . 35.95 107.28 109.50 74.00 -35.50 Peak : Vertical
2 3214.000 : 32.54 : 10.21 : 35.86 44.74 51.63 74.00 22.37 Peak : Vertical
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Lewvel (dBuV/m)
127
FCC PART 15C PEAK
6B
64 P
MWW Tt i gy i %WM
IR A
0 1000 6800, 9600, 12400, 15200, 18000
e ... Frequency {(MHz} e
Ant : Cable i Amp . Emission - . .
No. Fn(el\(jlllj_g;cy Factor : Loss : Factor (Ijgis/'/nrg) Level ( dII:%IlT\I/t/Sm) I\/I(zlg)ln Remark Z::i;
(dB) (dB) (dB) (dBuV/m)
1 4824.000 : 34.32 : 12.38 : 35.25 43.59 55.04 74.00 18.96 Peak : Horizontal
2 ©4824.000 : 34.32 : 12.38 | 35.25 33.49 44.94 54.00 9.06 : Average : Horizontal
Level {dBuW/im)
127
FCC PART 115C PEAK
6B
64 Bt #-,J“’"m
WWW””“‘” -t by, g
L it BT
0 1000 6800, 9600, 12400, 15200, 18000
Frequency (NMHz)
Ant Cable - Amp . Emission . . .
No. Fr?'\q/lllj_'ezr;cy Factor Loss - Factor (Iggﬁ(\j/'/':g) Level ( dII‘B'T\'/t/Sm) I\/I(?jré:;)ln Remark I:::%;
(dB) (dB) (dB) (dBuV/m)
1 4824.000 : 34.32 12.38 : 35.25 45.61 57.06 74.00 16.94 Peak - Vertical
2 4824.000 34.32 12.38 35.25 36.21 47.66 54.00 6.34  Average \Vertical
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For 802.11n(20MHz)&2437MHz

Level {dBu'im})

Page 30 of 95

Report No.: A1212086016-1

127
1
FCC PART 15C PEAK
64
FCC PART 15C AV
ﬂlﬂ*"lr[ |M’MWVWHJ e procstucies
PR Ut
0 1000 1600. 2200. 2300. 3400. 4000
.......... Frequenw {MHZ}
At Cabls Ao R == — R S .
No. Frequency Factor : Loss : Factor Reading Level Limits Margin Remark Pol_arl-
(MHz) (dB) | (dB) (dB) (dBuV/m) (dBuV/m) (dBuVv/m) i (dB) zation
1 2437.000 29.47 877 36.06 102.08 104.26 74.00 -30.26 Peak - Horizontal
Lewvel {dBuVim)
127
1
FCC PART 15C PEAK
64
FCC PART 15C AV
.llI |t_.l‘L Bl e R e b o el
)_’,‘u)"' MM
i
PRI I e
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Ant Cable | Amp . Emission - . .
No. Fr((a’\cjltﬁir;cy Factor | Loss | Factor (Iggi(\j/'/':g) Level ( dIéILT\I/t/Sm) I\/I(zg;)ln Remark zz:g;
(dB) (dB) (dB) (dBuV/m)
1 2437.000 | 29.47 | 8.77 | 36.06 109.16 111.34 74.00 -37.34 Peak | Vertical
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127
FCC PART 15C PEAK
-GdB
o MR ]
Rl La ., W
P T
0 s000 6800. 9600. 12400. 15200. 18000
Frequency (NMHz)
Ant : Cable : Amp . Emission o . .
No. Fr?l\c;ILlj_Ile;cy Factor : Loss : Factor (Z{gﬁ(\j/'ﬂg) Level ( dII:%IlT\I/t/Sm) I\/I(iré;)m Remark I:::%:
(dB) (dB) (dB) (dBuV/m)
1 4874.000 : 34.41 : 12.44 : 35.36 43.41 54.90 74.00 19.10 Peak Horizontal
2 4874.000 : 34.41 : 12.44 : 35.36 33.94 45.43 54.00 8.57 : Average : Horizontal
Lewvel {dBuWim)
127
FCC PART 15C PEAK
6B
64 A .y
g™ WWMM M it
W“w =
0 4000 6800, 9600. 12400. 15200. 18000
Frequency (MHz)
Ant  Cable - Amp . Emission - ; .
No. Fr((e'\(leIJ_'le;cy Factor Loss - Factor (Sgﬁ(\j/'/nrg) Level ( dll_BILT\I/t/Sm) I\/I(erg;n Remark Z::iég;
(dB) (dB) (dBuV/m)
1 4874.000 : 3441 @ 12.44 : 35.36 45.76 57.25 74.00 16.75 Peak Vertical
2 4874.000 : 3441  12.44 @ 35.36 35.61 47.10 54.00 6.90  Average : Vertical
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For 802.11n(20MHz)&2462MHz

Lewvel {(dBuimj}
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127
1
)
m FCC PART 15C PEAK
64
FCC PART 15C AV
! o o]
WWW
0 jooo 1600. 2200. 2800. 3400. 4000
__________ e _ Frequency {MHz) e
Ant ! Cable | Amp . Emission - . .
No. Frt(el\c;ILlj_'le;cy Factor i Loss : Factor (Sgﬁ(\j/';g) Level ( dIéIlT\I/t/?T]) M(ZI'BQ)II’] Remark I;g:?or,l;
(dB) (dB) (dB) (dBuV/m)
1 2462.000 : 29.48 : 8.82 : 36.02 96.33 98.61 74.00 -24.61 Peak Horizontal
2 3241.000 : 32.63 : 10.24 : 35.68 43.09 50.28 74.00 23.72 Peak Horizontal
Lewvel {dBu\/m)
127
1
FCC PART 15C PEAK
64
FCC PART 15C AV
|II l g ek )
0 tooo 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Ant  Cable Amp , Emission - , o
No. Fr?&lﬁir;cy Factor - Loss @ Factor (Sgﬁc\i/'/nn?) Level ( dII;T\I/t/;) M(z'g)m Remark I;::ia;r:]-
(dB) (dB) (dB) (dBuV/m)
1 2462.000 : 29.48 8.82 : 36.02 107.55 109.83 74.00 -35.83 Peak Vertical :
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Level (dBuvim)
127
FCC PART 15C PEAK
-GdB
64 ﬂw MM
MWWW gt nprt
ety _A.-P"’”WH
0 so00 6800, 9600. 12400. 15200. 18000
e _Frequency (MHz) e
Ant : Cable { Amp . Emission - . .
No. Frt(el\c;ILlj_'le;cy Factor i Loss : Factor (Sgﬁslﬁg) Level ( dII;tT\Z?n) I\/I(?jrg)m Remark I:::if:
(dB) (dB) (dB) (dBuV/m)
1 4924.000 : 34.49 : 12.50 : 35.34 44 .67 56.32 74.00 17.68 Peak Horizontal
2 4924.000 : 34.49 : 12.50 : 35.34 34.28 45,93 54.00 8.07 : Average : Horizontal
Level {dBuW/im)
127
FCC PART 15C PEAK
-6iIB
64 —
o
WW
e T JM‘MVW
W
0 1000 6800. 9600. 12400. 15200. 18000
Frequency (NMHz)
Ant Cable - Amp . Emission . . .
No. Frequency Factor Loss - Factor Reading Level Limits Margin Remark Pol_arl-
(MHZz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) (dB) zation
1 4924.000 | 3449 | 1250 i 35.34 45.26 56.91 74.00 17.09 Peak Vertical
2 4924.000 3449 1250 35.34 35.21 46.86 54.00 7.14  Average Vertical
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For 802.11n(40MHZz)&2422MHz
Lewvel (dBuW/im)
127
1
1
FCC PART 15C PEAK
64
FCC PART 15C AV
L S PITOR R I E Ul b LR
| Apapar=ingie b
e A i
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
~ Ant  Cable Amp . Emission o - ,
“ No. Frequency ~ Factor : Loss : Factor Reading Level Limits Margin - Remark Polari-
(MHz) (dB)  (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) (dB) zation
1 2422.000 - 2946 8.77  36.01 91.32 93.54 74.00  -19.54 - Peak  Horizontal -
Level (dBuWim)
127
1
FCC PART 15C PEAK
64
FCC PART 15C AV
MJJI Illl\ arck PPk s oari bt b i vl
Wl iy
MWW
ke A e e
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (NMHz)
.......... v Gabie T Amp ' e —
Frequency Reading Limits Margin Polari-
No. Factor ! Loss ! Factor Level Remark :
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) { (dB) zation
1 2422.000 : 2946 = 8.77 . 36.01 100.26 102.48 74.00 -28.48 Peak : Vertical
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Level (dBuWim)
127
FCC PART 15C PEAK
6B
o W"‘M MW
WWWW ottt
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0 4000 6800, 9600, 12400, 15200, 12000
Frequency {(MHz)
Ant : Cable | Amp . Emission - . .
No. Frt(a&llJ_'ezr;cy Factor | Loss : Factor (Sgisll/nrg) Level ( dIELT\I/t/?n) I\/I(zg;)m Remark Z::?c::
(dB) (dB) (dB) (dBuV/m)
1 4844.000 : 34.35 : 12.38 @ 35.25 44 .57 56.05 74.00 17.95 Peak - Horizontal
2 4844.000 : 34.35 : 12.38 : 35.25 33.56 45.04 54.00 8.96 : Average : Horizontal
Level (dBu\/im)
127
FCC PART 15C PEAK
-6dB
64 S oy ]
MWWMM e st
Mﬂww m
0 1000 G200. 9600, 12400. 15200. 18000
Frequency (NMHz)
Ant Cable Amp . Emission _ . .
No. Fr?'\q/lllj_'ezr;cy Factor Loss - Factor (583(\1/'/':% Level ( dII‘B'T\'/t/Sm) I\/I(zré:])ln Remark I:::%f;
(dB) (dB) (dB) (dBuV/m)
1 4844.000 @ 34.35 12.38 = 35.25 45.56 57.06 74.00 16.96 Peak  Vertical
2 4844.000  34.35 12.38 35.25 34.68 46.16 54.00 7.84  Average Vertical
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Level {dBuW/imn)
127
1
I
FCC PART 15C PEAK
64 "I
|[ FCC PART 15C AV
JI I im._w" eptirbedbih ek
P e
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Ant : Cable : Amp . Emission - . .
No. T'6auency pcoior Loss  Factor ~eading Level Limits - Margin  po o Polari-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuVv/m) : (dB) zation
1 2437.000 : 2947 | 8.77 : 36.06 104.45 106.63 74.00 -32.63 Peak : Horizontal
2 3235.000 : 32.58 : 10.24 | 35.77 42.75 49.80 74.00 24.20 Peak : Horizontal
Level {dBu\/im)
127
2
F{C PART 15C PEAK
64 \
J FCC PART 15C AV
|f|H _ulll - jl. Bt WL P e oy
1 et T e
W
W‘J—*ﬁ-
WW
0 1000 1600. 2200. 2800. 3400. 4000
.......... Frequenw (MHZ]
Ant Cable | Amp ; Emission - . .
Frequency Reading Limits Margin Polari-
No. Factor | Loss : Factor Level Remark :
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) | (dB) zation
1 1594.000 : 26.96 : 6.92 @ 36.43 41.52 38.97 74.00 35.03 Peak : Vertical
2 2437.000 | 29.47 - 8.77 : 36.06 109.16 111.34 74.00 -37.34 Peak - Vertical
3 3250.00 32.63 : 10.28 : 35.68 42.90 50.13 74.00 23.87 Peak : Vertical
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Lewvel {dBuWim)
127
FCC PART 15C PEAK
-GB
G4 M Pt
MMW
0 s000 6800. 9600, 12400, 15200, 18000
e _ Frequency (MHz) e e e
Ant : Cable { Amp . Emission o . .
No. Frequency Factor i Loss : Factor Reading Level Limits Margin Remark Pol_arl-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuVv/m) i (dB) zation
1 4874.000 : 34.41 : 12.44 : 35.36 44 .61 56.10 74.00 17.90 Peak Horizontal
2 4874.000 : 34.41 : 12.44 : 35.36 34.23 45,72 54.00 8.28 : Average : Horizontal
Lewvel {dBuWim)
127
FCC PART 15C PEAK
6B
64 H% Mm
W h I‘
0 4000 6800, 9600. 12400, 15200. 18000
Frequency {MHz)
Ant Cable - Amp . Emission . . .
No. Frt(—:ﬂ&l;'(ezr;cy Factor Loss - Factor (533(\1/';:2) Level ( dléer'/t/‘;) I\/I(iré;)m Remark I:::%:
(dB) (dB) (dB) (dBuV/m)
1 4874.000 | 3441 | 1244 i 35.36 45.09 56.58 74.00 17.42 Peak Vertical
2 4874.000 3441 1244 35.36 35.61 47.10 54.00 6.90 Average Vertical
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For 802.11n(40MHz)&2452MHz

Level (dBu\/im})
127

FCC PART 15C PEAK

64
FCC PART 15C AW

I| T ITRALY ST PP
o .

1000 1600. 2200. 2800. 3400. 4000

.............. Frequency (MHz) e
Ant : Cable | Amp , Emission . i -
- No. Frequency | ko oo . Loss | Factor Reading Level Limits : Vargin | Remark Polari
(MHz) @B) | (@B) | (aB) (@BUVIM) | gruL | (dBuvim) | (dB) | zation |

1 2452.000 @ 29.47 = 8.82 | 36.06 90.58 92.81 74.00 | -18.81 | Peak  Horizontal .

Level (dBuV/m)
127
1
1
FCC PART 15C PEAK
64
FCC PART 15C AV
JII el et rllh e, et Ve S
v«mr-f‘\) bl sttt
WMWM*
0 1000 1600. 2200. 2800. 3400. 4000

Ant | Cable | Amp . Emission Lo L .
: No. Frequency | coctor | Loss | Factor | eading Level Limits Margin : Remark : Polari
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m)g (dB) zation

1 2452.000 : 29.47 @ 8.82 : 36.06 100.66 102.89 74.00 - -28.89 - Peak  Vertical
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Level {(dBuVim)
127
FCC PART 15C PEAK
6B
64 "M M.»-mw
WWWM et
R *
0 1000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Ant : Cable : Amp . Emission - . .
No. T'6auency pcoior Loss Factor ~eading Level Limits — Margin = o ar  Polari-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuVv/m) : (dB) zation
1 4904.000 : 34.49 : 12.47 : 35.27 44.85 56.51 74.00 17.49 Peak : Horizontal
2 4904.000 : 34.49 : 1247 : 35.27 33.87 45.53 54.00 8.47 : Average : Horizontal
Level {dBu\/im)
127
FCC PART 15C PEAK
6B
o AT I R PR
T ~
0 1000 6200, 9600, 12400, 15200, 18000
Frequency (NMHz)
Ant Cable | Amp : Emission - ; .
No. Frequency Factor Loss | Factor Reading Level Limits Margin Remark POI?”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) | (dB) zation
1 4904.000 : 3449 1247 - 35.27 45.98 57.64 74.00 16.36 Peak  Vertical
2 4904.000 ' 3449 1247 '@ 35.27 34.98 46.64 54.00 7.36 . Average . Vertical

Remark:1.Emission Level=Antenna Factor+Cable Loss+Reading.
2.The Emission levels that are 20dB below the official limit are not reported.
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4.3. Maximum Peak Output Power

TEST CONFIGURATION

EUT

Report No.: A1212086016-1

TEST PROCEDURE

SPECTRUM
ANALYZER

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the

spectrum.

LIMIT

The Maximum Peak Output Power Measurement is 30dBm.

TEST RESULTS
Channel Fre(lc\|nt|1-|ez|;cy Rglajctiri):gt;(:;vn:;er (tig::) Pass / Fail
802.11b
Low 2412 13.94 30 PASS
Middle 2437 14.23 30 PASS
High 2462 13.55 30 PASS
802.11g
Low 2412 14.67 30 PASS
Middle 2437 14.44 30 PASS
High 2462 13.63 30 PASS
802.11n20
Low 2412 13.36 30 PASS
Middle 2437 12.96 30 PASS
High 2462 12.23 30 PASS
802.11n40
Low 2422 12.52 30 PASS
Middle 2437 12.85 30 PASS
High 2452 12.40 30 PASS

Remark:1.Test results including cable loss;
2.Each mode test difference speeds and recorded worst cases at each mode.
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Photos of Maximum Peak Output Power

802.11b Mode channel 1
*RBW 1 MHz
% “VBW 3 MHz
Ref 21 dBm *Att 30 dB SWT 2.5 ms

20 Offdet 1 dB

10
| A

Lo

--10

MAXH i ede]

LvVL
-—30;

0
--50

-—60

| _70 3DB

Center 2.412 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 10.14 MHz Power 13.94 dBm

Date: 10.JAN.2013 13:55:14

802.11b Mode channel 6

*RBW 1 MHz
*VBW 3 MHz
Ref 21 dBm *Att 30 dB SWT 2.5 ms

20 Offdet 1 dB|
10

MAXH il =2de] ]

N ) LVL

Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 10.14 MHz Power 14 .23 dBm

Date: 10.JAN.2013 14:21:36



V1.0 Page 42 of 95 Report No.: A1212086016-1

802.11b Mode channel 11

*RBW 1 MHz
*VBW 3 MHz

Ref 21 dBm *Att 30 dB SWT 2.5 ms
20 Offget 1 dB
~-10
| —— ]
o [ A
1 PR
NG 20

| 30 / LVL
A5 ] N

--50

-—60:
| _70 3DB

Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 10.14 MHz Power 13.55 dBm

Date: 10.JAN.2013 14:26:45

802.11g Mode channel 1

*RBW 1 MHz
*VBW 3 MHz
Ref 21 dBm *Att 30 dB SWT 2.5 ms

20 Offdet 1 dB|
~-10

~0

--10

MAXH il e2de]

dgg”' LVL

|40

--50

--60
| 70 3DB

Center 2.412 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 16.62 MHz Power 14.67 dBm

Date: 10.JAN.2013 14:36:28
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802.11g Mode channel 6

*RBW 1 MHz
*VBW 3 MHz
Ref 21 dBm *Att 30 dB SWT 2.5 ms

20 Offget 1 dB
~-10

—0

--10

G --20

/ LVL
~30

| -40

--50

-—60:
| _70 3DB

Center 2.437 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 16.62 MHz Power 14 .44 dBm

Date: 10.JAN.2013 14:44:27

802.11g Mode channel 11
*RBW 1 MHz
@ *VBW 3 MHz
Ref 21 dBm *Att 30 dB SWT 2.5 ms

20 Offdet 1 dB
~-10

-0 S

--10

MAXH|
=G 20
dc// LVL

L-40

--50

I-60
| 7o 308

Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 16.62 MHz Power 13.63 dBm

Date: 10.JAN.2013 15:02:16
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Date:

®

Date:

Ref 21 dBm
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802.11n20 Mode channel 1

*RBW 1 MHz
*VBW 3 MHz
*Att 30 dB SWT 2.5 ms

Report No.: A1212086016-1

20 Offdet 1 dB|
~-10

~0

--10

--20

LvVL

|40

--50

--60

--70

3DB

Center 2.412 GHz

Tx Channel
Bandwidth

Ref 21 dBm

3 MHz/

17.82 MHz Power

10.JAN.2013 15:09:45

802.11n20 Mode channel 6

*RBW 1 MHz
*VBW 3 MHz
*Att 30 dB SWT 5 ms

Span 30 MHz

13.36 dBm

20 Offdet 1 dB|
~-10

—0

--10

-—20

waﬁ///

LvL

L-40

--50

--60

--70

3DB

Center 2.437 GHz

Tx Channel
Bandwidth

3 MHz/

17.82 MHz Power

10.JAN.2013 15:16:53

Span 30 MHz

12.96 dBm
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802.11n20 Mode channel 11
*RBW 1 MHz
@ “VBW 3 MHz
Ref 21 dBm *Att 30 dB SWT 2.5 ms

20 Offdet 1 dB|
~-10

o

--10

IRG |-20
,—ac/ LVL

|40

--50

--60
| 70 3DB

Center 2.462 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 17.82 MHz Power 12.23 dBm

Date: 10.JAN.2013 15:20:45

802.11n40 Mode channel 3
*RBW 100 kHz
@ *VBW 300 kHz
Ref 21 dBm *Att 30 dB SWT 5 ms

20 Offdet | 1 dB|
~-10

o

--10

--20

--30

N N\
el A
I -60
| 70 3DB

LvL

Center 2.422 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 36.5 MHz Power 12.52 dBm

Date: 10.JAN.2013 15:29:32
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Ref 21 dBm
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802.11n40 Mode channel 6

*RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

*Att 30 dB

20 Offdet | 1 dB|
~-10

~0

--10

|20 //

N\ LVL

e

L_40

--50

--60

--70

3DB

Center 2.437 GHz

Tx Channel
Bandwidth

Date: 10.JAN.2013

®

Ref 21 dBm

5 MHz/ Span 50 MHz

36.5 MHz Power 12.85 dBm

15:35:39

802.11n40 Mode channel 9

*RBW 1 MHz
*VBW 3 MHz

*Att 30 dB SWT 2.5 ms

20 Offdet | 1 dB|
~-10

—0

--10

--20 //

--30

LvL

L_40

--50

--60

--70

3DB

Center 2.452 GHz

Tx Channel
Bandwidth

Date:

5 MHz/ Span 50 MHz

36.5 MHz Power 12.40 dBm

10.JAN.2013 15:41:12

Report No.: A1212086016-1
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4.4. Power Spectral Density

TEST CONFIGURATION
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Report No.: A1212086016-1

EUT

TEST PROCEDURE

1.Use this procedure when the maximum peak conducted output power in the fundamental emission is used

to demonstrate compliance.
2.Set the RBW = 100 kHz.
3.Set the VBW 300 kHz.
4.Set the span to 5-30 % greater than the EBW

5.Detector = peak.

6.Sweep time = auto couple.
7.Trace mode = max hold.

8.Allow trace to fully stabilize.

9.Use the peak marker function to determine the maximum power level in any 100 kHz band segment within

the fundamental EBW.

10.Scale the observed power level to an equivalent value in 3 kHz by adjusting (reducing) the measured
power by a bandwidth correction factor (BWCF) where BWCF = 10log(3 kHz/100 kHz= -15.2 dB).

11.The resulting peak PSD level must be 8 dBm.
Follow KDB 558074 D01 DTS Meas Guidance v01 of measurement procedure PKPSD

LIMIT

SPECTRUM
ANALYZER

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous

transmission.

TEST RESULTS
CHANNEL FREQUENCY PSD PSD LIMIT PASS/FAIL
NUMBER (MHz) (dBm/100KHz)| (dBm/3KHz) | (dBm/3KHz)
1 2412 0.29 -14.91 8 PASS
6 2437 0.76 -14.44 8 PASS
11 2462 0.04 -15.16 8 PASS
Note: 1. For 802.11b mode at finial test to get the worst-case emission at 11Mbps.
2. The test results including the cable lose.
CHANNEL FREQUENCY PSD PSD LIMIT PASS/FAIL
NUMBER (MHz ) (dBm/100KHz)| (dBm/3KHz) | (dBm/3KHz)
1 2412 -6.29 -21.49 8 PASS
6 2437 -6.55 -21.75 8 PASS
11 2462 -7.52 -22.72 8 PASS

Note: 1. For 802.11g mode at finial test to get the worst-case emission at 54Mbps.
2. The test results including the cable lose.




V1.0

Page 48 of 95 Report No.: A1212086016-1
CHANNEL | FREQUENCY PSD PSD LIMIT AT
NUMBER (MHz)  |(dBm/100KHz)| (dBm/3KHz) | (dBm/3KHz)
1 2412 -8.78 -23.96 8 PASS
6 2437 -8.73 -23.93 8 PASS
1 2462 -9.61 -24.81 8 PASS

Note: 1. For 802.11n(20MHz) mode at finial test to get the worst-case emission at 65 Mbps.
2. The test results including the cable lose.

CHANNEL FREQUENCY PSD PSD LIMIT AT
NUMBER (MHz)  |(dBm/100KHz)| (dBm/3KHz) | (dBm/3KHz)

3 2422 -10.63 -25.83 8 PASS

6 2437 11.32 -26.52 8 PASS

9 2452 -11.64 -26.84 8 PASS

Note: 1. For 802.11n(40MHz) mode at finial test to get the worst-case emission at 135Mbps.
2. The test results including the cable lose.

Photos of Power Spectral Density Measurement

802.11b Mode channel 1

@ “RBW 100 kHz Marker 1 [T1 1]
*VBW 300 kHz 0.29 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 ms 2.412973440 GHz
20 Offbet 1 {IB
A
10 [ A |
:
Lo LVL
AN UW\ NIAN A
V/EJJ \/W V\/ 'k/k\,\
L-20
--30
3DB
|-40
| -50
--60:
70
Center 2.412 GHz 1.521 MHz/ Span 15.21 MHz

Date: 10.JAN.2013 13:57:34
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802.11b Mode channel 6

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 0.76 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.437486720 GHz
20 Offpet 1 (B
A
10 [ A
1 PK]|
NMAXH 1
Lo A X 4 LVL
UL,JWWwwW\ /W WM
1 A, N\///\/N w\\/ '\AW
20
|-30
3DB
L-40
|50
| -60
70
Center 2.43693916 GHz 1.521 MHz/ Span 15.21 MHz
Date: 10.JAN.2013 14:22:46
802.11b Mode channel 11
@ “RBW 100 kHz Marker 1 [T1 1]
*VBW 300 kHz 0.04 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 ms 2.462973440 GHz
20 OfTget 1 (B
A
10 [ A |
z
Lo V\f LVL
frJLVA”A”j uJb»\\ wJLJh\A«JL\A~ﬂ
SN V “\/ G
20
--30
3DB
|-40
| -50
--60
70

Center 2.462 GHz

1.521 MHz/ Span 15.21 MHz

Date: 10.JAN.2013 14:27:51
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802.11g Mode channel 1

% *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -6.29 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 ms 2.406365820 GHz
20 Offpet 1 (B
A
10 [ A |
1 PK]|
MAXH
-0 LVvVL
1
10 Al ar ol Mipaakan

|
v \
A -

--50

--60

--70

Center 2.412 GHz 2.493 MHz/ Span 24.93 MHz

Date: 10.JAN.2013 14:37:17

802.11g Mode channel 6

@ “RBW 100 kHz Marker 1 [T1 1]
*VBW 300 kHz -6.55 dBm

Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.431365820 GHz
20 OfTget 1 (B

-0 LvL

1
ottt s and gt B aflon sl oo, Lo

]
. |/ \

M// \\w\\ 3DB
Z40

--50

--60

--70

Center 2.437 GHz 2.493 MHz/ Span 24.93 MHz

Date: 10.JAN.2013 14:45:47
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802.11g Mode channel 11

% *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -7.52 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 ms 2.456365820 GHz

20 Offpet 1 (B

-0 LvL

L _10 PN TR PV NTETY N PPN PUT AN AVAVIIV 1

( VYA ALY MMARAAY LA RAY A

--20

L/ \
] L |

\~\
50
-60
70
Center 2.462 GHz 2.493 MHz/ Span 24.93 MHz

Date: 10.JAN.2013 15:03:10

802.11n20 Mode channel 1

@ “RBW 100 kHz Marker 1 [T1 1]
*VBW 300 kHz -8.78 dBm
Ref 21 dBm “Att 30 dB SWT 5 ms 2.409487380 GHz

20 OfTget 1 (B

o
MAXH
-0 LVL
i
__10 AA b An A TN

/\,«,\(\l"w Ul ki uuw\,\{ww AT P
| _20 W\

--60

--70

Center 2.412 GHz 2.673 MHz/ Span 26.73 MHz

Date: 10.JAN.2013 15:10:32
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802.11n20 Mode channel 6

% *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -8.73 dBm
Ref 21 dBm “Att 30 dB SWT 5 ms 2.438871100 GHz

20 Offpet 1 (B

~-10
1 PK]|
MAXH
Lo
1
L _10 Ao AL LA .AY 3§ A .
/Mwwww VATl («uw el ATV L ey P v
--20 \A\

L \

o -

--50

--60

--70

Center 2.437 GHz 2.673 MHz/ Span 26.73 MHz

Date: 10.JAN.2013 15:17:37

802.11n20 Mode channel 11

@ “RBW 100 kHz Marker 1 [T1 1]
*VBW 300 kHz -9.61 dBm
Ref 21 dBm “Att 30 dB SWT 5 ms 2.463871100 GHz

20 OfTget 1 (B

10
-0
1
L-10 /\M W AT /A‘NUJ\IJL W}\/\Nv
--20 \N\

--60

--70

Center 2.462 GHz 2.673 MHz/ Span 26.73 MHz

Date: 10.JAN.2013 15:21:28

LvL

3DB

LvVL
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802.11n40 Mode channel 3

% *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -10.63 dBm
Ref 21 dBm “Att 30 dB SWT 10 ms 2.418277000 GHz

20 Offpet 1 (B

-0 LvL

-—10;

Jr*“’“’“““”""“““’“i““”w “””“\“Ww\
. N
WW \”L/\w

--60

--70

Center 2.422 GHz 5.475 MHz/ Span 54.75 MHz

Date: 10.JAN.2013 15:30:36

802.11n40 Mode channel 6

@ “RBW 100 kHz Marker 1 [T1 1]
*VBW 300 kHz -11.32 dBm
Ref 21 dBm “Att 30 dB SWT 10 ms 2.426926000 GHz

20 OfTget 1 (B

~10 Il!
-0 LVL
10 =

|20 *\\\

/W YA

--60

--70

Center 2.437 GHz 5.475 MHz/ Span 54.75 MHz

Date: 10.JAN.2013 15:37:23
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802.11n40 Mode channel 9

% *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -11.64 dBm
Ref 21 dBm “Att 30 dB SWT 10 ms 2.441995920 GHz

20 Offpet 1 (B

~10 I!‘
1 PK]
G
-0 LVL
L-10 1
--20

|| |
v |

--60

--70

Center 2.452 GHz 5.437 MHz/ Span 54.37 MHz

Date: 10.JAN.2013 15:42:10
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4.5. 6dB Bandwidth

TEST CONFIGURATION
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Report No.: A1212086016-1

EUT

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the

SPECTRUM
ANALYZER

fundamental frequency was measured by spectrum analyzer with100 KHz RBW and 300KHz VBW.

The 6dB bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

LIMIT

For digital modulation systems, the minimum 6 dB bandwidth shall be at least 500 kHz.

TEST RESULTS

For 802.11b Mode

CHANNEL MINIMUM
CHANNEL | FREQUENcY | 8dB B(‘:‘,IT_I'Z;N'DTH LIMIT PASS/FAIL
(MHz2) (MHz2)
1 2412 10.14 0.5 PASS
6 2437 10.14 0.5 PASS
1 2462 10.14 0.5 PASS
For 802.11g Mode
CHANNEL MINIMUM
CHANNEL | FREQUENcY | 8dB B(‘:‘,IT_I'Z;N'DTH LIMIT PASS/FAIL
(MHz2) (MHz2)
1 2412 16.62 0.5 PASS
6 2437 16.62 05 PASS
1 2462 16.62 0.5 PASS
For 802.11n (20MHz) Mode
CHANNEL MINIMUM
CHANNEL | FREQUENcy | 6dB B(AMT-IEZ,;NIDTH LIMIT PASS/FAIL
(MHz2) (MHz2)
1 2412 17.82 0.5 PASS
6 2437 17.82 0.5 PASS
1 2462 17.82 0.5 PASS
For 802.11n (40MHz) Mode
CHANNEL MINIMUM
CHANNEL | FREQUENcYy | 8dB B(AMT-IEZ,;NIDTH LIMIT PASS/FAIL
(MHz2) (MHz2)
2422 36.50 0.5 PASS
2437 36.50 0.5 PASS
9 2452 36.50 0.5 PASS
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Photos of 6dB Bandwidth Measurement

802.11b Mode channel 1

@ “RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -5.28 dB
Ref 21 dBm *Att 30 dB SWT 5 ms -6.060000000 MHz
20 Offbet 1 {B Marker| 1 [T1
ol 71 dBm
10 2|.412960p00 GHz

Delta B [T1 ]

1 PK]
0. A aY 41 020000000 MH LVL

2 W 3
D1 -5.29 dBm 44 - "\ /WWL
1o o Ay

T Ly
/ \

WAl W

--50

--60

--70

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 10.JAN.2013 13:53:04

802.11b Mode channel 6

@ “RBW 100 kHz Delta 3 [T1 ]
“VBW 300 kHz -5.95 dB
Ref 21 dBm *Att 30 dB SWT 5 ms 4560000000 MHz

20 e T §B Marker| 1 [T1
ol 70 dBm

2| 437480p00_GHz

-10
Delta P [T1
R P
MAXH -r
0 Ad =51 5280000000 MH LVL

Y
D1 -5.3 dBm %U'UMUK /WW
o AT \

T |
e | \

‘-

c:::—’ﬁ‘ w

--50

--60

--70

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 10.JAN.2013 14:20:38
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802.11b Mode channel 11

@ “RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz -5.51 dB
Ref 21 dBm *Att 30 dB SWT 5 ms 4_.560000000 MHz
20 Offbet 1 {B Marker| 1 [T1
0|21 dBm
10 2|. 462480p00 GHz

Delta p [T1 ]

1 -5|23 dB
Lo ) 4 =081 5280000000 MH LVL
2 dLNU“'\ /VUULAJ 3
D1 -5.83 dBm Al Mg
0 NEi \ A

N U™y
i L |

i i

--50

--60

--70

Center 2.462 GHz 3 MHz/ Span 30 MHz

Date: 10.JAN.2013 14:25:40

802.11g Mode channel 1

@ “RBW 100 kHz Delta 3 [T1 ]
“VBW 300 kHz -8.11 dB
Ref 21 dBm *Att 30 dB SWT 5 ms 13.920000000 MHz
20 5e Marker| 1 [T1
-6/31 dBm
10 2| 40636000 _GHz
Delta p [T1 ]
[ PK]
7147 a8
0. =2 Q0000000 MH. LVL
1
10 A ﬂw’kn A WM A ARy
D1 —12_3%v Bm I kiE]
|20 / T
I-30 //
Hf/¢fr \\\»‘\“ o
Wi MJ\M‘
50
I -60
70
Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 10.JAN.2013 14:35:16
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802.11g Mode channel 6

“RBW 100 kHz Delta 3 [T1 ]
“VBW 300 kHz -8.45 dB
“Att 30 dB SWT 5 ms 13.920000000 MHz

20 Offpet 1 (B

Marker| 1 [T1 ]

-6/.67 dBm
10 2. 431360p00 GHz
Delta p [T1 ]
-6/ 79 dB
o) =2 Q0000000 _MH LVL

--10

D1 —12_6?7
20

sy MMMW.%

-—60

-—70

Date:

®

Center 2.437 GHz

3 MHz/ Span 30 MHz

10.JAN.2013 14:43:47

Ref 21 dBm

802.11g Mode channel 11

*RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz -8.73 dB
“Att 30 dB SWT 5 ms 13.920000000 MHz

20 Offpet 1 ¢iB

Marker| 1 [T1 ]

-7l 85 dBm
10 2|. 456360000 GHz
Delta P [T1
tre
-6L77 dB
VAXH]
g} =2 00000000 MH LVL
1
| _10 AVA X‘\”A A nvwn.vi Av.wllw‘vﬂ AW"‘ “
b1 —13.8%’%’:7« ‘ W\Mi
20 ’/
30 i

--50

--60

--70

Date:

Center 2.462 GHz

3 MHz/ Span 30 MHz

10.JAN.2013 15:01:08
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802.11n20 Mode channel 1

@ “RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz -6.19 dB
Ref 21 dBm “Att 30 dB SWT 5 ms 7.020000000 MHz
20 OFffet I (B Marker| 1 [T1
-7|35 dBm
L0 2.413860p00 GHz
Delta p [T1
1 PK] L 1
-6l44 dB
L0 =10 2800000000 MH LVL

1
10 FPAV (PRI YPRTINO PTG SVEORTYY. AR PR
D1 —13_§g“h8m \

--20

\

--50

--60

--70

Center 2.412 GHz 3 MHz/ Span 30 MHz

Date: 10.JAN.2013 15:08:22

802.11n20 Mode channel 6

@ “RBW 100 kHz Delta 3 [T1 ]
“VBW 300 kHz -6.39 dB
Ref 21 dBm *Att 30 dB SWT 5 ms 6.420000000 MHz
20 5e Marker| 1 [T1
-9l 56 dBm
10 2|.439460p00 GHz
Delta p [T1
L PK ' g 97 dB
-
0. =111 400000000 MH LVL
1
| _10 » X
”M\P"\W’Uv\w\ W v
D1 -15.56 dBm
2 \

N \

--50

--60

--70

Center 2.437 GHz 3 MHz/ Span 30 MHz

Date: 10.JAN.2013 15:15:40
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802.11n20 Mode channel 11

“RBW 100 kHz Delta 3 [T1 ]

*VBW 300 kHz -6.71 dB
Ref 21 dBm “Att 30 dB SWT 5 ms 7.020000000 MHz
20 Offbet 1 {B Marker| 1 [T1
-9l 59 dBm
|10 2|. 46386000 _GHz
—m Delta p [T1 ]
-6/53 dB
L0 =10 2800000000 MH
1
I -10 b4
NASAAY T Tha-,
D1 -15.F9 dBm \
--20
/ l

--50

N

--60

--70

Date:

®

Center 2.462 GHz

3 MHz/ Span 30 MHz

10.JAN.2013 15:19:52

802.11n40 Mode channel 3

“RBW 100 kHz Delta 3 [T1 ]

*VBW 300 kHz -5.42 dB
Ref 21 dBm *Att 30 dB SWT 5 ms 22.000000000 MHz
20 5e Marker| 1 [T1
-11|22 dBm
|10 2| 418200000 GHz
Delta p [T1 ]
1 PK]
-7} 76 dB
0. =141 500000000 M4
1
--10
hwnyuwwrvﬂuaww»lmvuw r¢uﬁynwwd¢wﬁﬂ\ukM)ﬂvhmu4wf
D1f-17 .9 dBm
| -20 tl T
| 30 /I \\
40 4

--50

--60

--70

Date:

Center 2.422 GHz

5 MHz/ Span 50 MHz

10.JAN.2013 15:27:37

Report No.: A1212086016-1
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802.11n40 Mode channel 6

@ “RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz -5.37 dB
Ref 21 dBm “Att 30 dB SWT 5 ms 15.400000000 MHz
20 Offbet 1 {B Marker| 1 [T1
-10|.87 dBm
|10 2|.439800p00 GHz
—m Delta p [T1 ]
-7]27 dB
L0 =211 100000000 MH LVL
1
| -10 ¥
MWWM r\)"[l‘\NAMI\W 3
Dlzlq\gj‘87 dBm R
| 50 i 1
| -30 j \
\ 3DB
S \n/[/w\
|50
| -60
L -70
Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2013 15:34:53

802.11n40 Mode channel 9

® “RBW 100 kHz Delta 3 [T1 ]
“VBW 300 kHz -5.43 dB
Ref 21 dBm *Att 30 dB SWT 5 ms 28.200000000 MHz
20 e T §B Marker| 1 [T1
-11{56 dBm
10 2|.442000p00 GHz
Delta P [T1 ]
1 PK]
-7} 32 dB
- Lo =81 300000000 MH LVL
-10 L
D1]-17.}6 dBm
--20 ILI T
I -30 ] \
\ 3DB
40
--50
L -60
-70
Center 2.452 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2013 15:40:22
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4.6. Band Edge Compliance of RF Emission

Applicable Standard

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below
the general limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)).

TEST PROCEDURE

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Remove the antenna from the EUT and then connect to a low loss RF cable from the antenna port to a
EMI test receiver, then turn on the EUT and make it operate in transmitting mode. Then set it to Low
Channel and High Channel within its operating range, and make sure the instrument is operated in its
linear range.

3. Set both RBW and VBW of spectrum analyzer to 100 kHz with a convenient frequency span including
100kHz bandwidth from band edge, for Radiated emissions restricted band RBW=1MHz, VBW=3MHz for
peak detector and RBW=1MHz, VBW=10Hz for average detector.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the

graph with marking the highest point and edge frequency.
5. Repeat above procedures until all measured frequencies were complete.

LIMIT

Below -20dB of the highest emission level in operating band.
Radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must also comply
with the radiated emission limits specified in § 15.209(a)

TEST RESULTS

Both radiated and conducted band edge were measurement for 802.11b,802.119,802.11n(20MHz) and
802.11n(40MHz) mode at each difference data transmission speeds,recording worst case in test report.

Conducted Band Edge Measurement
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CHANNEL | CHANNEL FREQUENCY | Delta Peak to Band emission | LIMIT | ooy
NUMBER (MHz ) (dBc) (dBc)
802.11b

. 2390.00 24839 20 PASS
2400.00 239,36 20 PASS

it 2483.50 4874 -20 PASS
2500.00 48,67 -20 PASS

802.11g

. 2390.00 41.93 -20 PASS
2400.00 23163 220 PASS

_ 2483.50 4042 -20 PASS
High 2500.00 240,93 220 PASS

802.11n20

2390.00 -39.86 -20 PASS

Low 2400.00 23149 220 PASS
_ 2483.50 240,04 -20 PASS
High 2500.00 -38.93 220 PASS

802.11n40

o 2390.00 -37.94 220 PASS
2400.00 3445 -20 PASS

it 2483.50 -37.64 220 PASS
2500.00 23810 220 PASS

For 802.11b Mode

@ *RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -39.17 dBm
Ref 21 dBm “Att 30 dB SWT 30 ms 2.400000000 GHz

20 Offpet 1 (B Marker] T LT1 ||

0} 19 dBm
2|.413470p00 GHz
Marker| 2 [T1 ||

~-10

e -48|20 dBm

Lo ?Qﬂﬂﬁ%lﬂﬂ_ﬁﬂ.z L

l-10 |

il
|

|-40

o

|

%
OO S 0 P O e v A

--60

--70

Center 2.313 GHz 25.5 MHz/ Span 255 MHz

Date: 10.JAN.2013 14:02:56
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@ *RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -48.73 dBm
Ref 21 dBm *Att 30 dB SWT 20 ms 2.500000000 GHz
20 Offpet 1 (B Marker] T LT1 ||
-0} 06 dBm
|10 2|.462800p00 GHz
Marker| 2 [T1 (I
1 PK]|
1 -48[ 80 dBm
L0 21483500000 CH. LVL
| L
-10 /u .\
20
|-30
3DB
| _40—4 Un
Vil
AV) Ml ARSI AL A A AN A
| -60
L-70
Center 2.532 GHz 20 MHz/ Span 200 MHz

Date: 10.JAN.2013 14:30:10

For 802.11g Mode

@ “RBW 100 kHz Marker 3 [T1 1]
*VBW 300 kHz -37.88 dBm
Ref 21 dBm “Att 30 dB SWT 20 ms 2.400000000 GHz
20 Offhet I B Marker| 1 LT1
-6/ 25 dBm
10 2|. 406800p00_GHz
Marker| 2 [T1 ]I
1 PK]
i -48|.18 dBm
0. 21290000000 GH LVL
1
| -10
20
L-30

--60

--70

Center 2.338 GHz 20 MHz/ Span 200 MHz

Date: 10.JAN.2013 14:40:11
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@ *RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -48.64 dBm
Ref 21 dBm “Att 30 dB SWT 20 ms 2.500000000 GHz
20 Offpet 1 (B Marker] T LT1 ||
-7L71 dBm
10 2| 456400p00 GHz
Marker| 2 [T1
ol
-48|13 dBm
[MAXH|
L0 21483500000 CH. LVL

o | T,

)

3DB
|40
\kxéwb 3
o o TAAMAAMAKIAA A i A AP A S MMM
| -60
L -70
Center 2.532 GHz 20 MHz/ Span 200 MHz
Date: 10.JAN.2013 15:05:32
802.11n (20MHz) Mode
% “RBW 100 kHz Marker 3 [T1 ]
“VBW 300 kHz -40.32 dBm
Ref 21 dBm “Att 30 dB SWT 20 ms 2.400000000 GHz
20 e Marker| 1 [T1
-8/ 83 dBm
10 2| 413600000 GHz
Marker| 2 [T1 ]
-48[69 dBm
0. 2. 390000000 GH LVL
1
10 e Xady

|
Il
| [\

Nt e s i s gl = MW \\—W

--60

L-70

Center 2.338 GHz 20 MHz/ Span 200 MHz

Date: 10.JAN.2013 15:13:00
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® “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -48.48 dBm
Ref 21 dBm “Att 30 dB SWT 20 ms 2.500000000 GHz
20" OFffet I (B Marker] L [T1
-9|55 dBm
L1o 2. 463600p00_GHz
mE Marker| 2 [T1 ]I
-49 59 dBm
rO 2l 483500000 GHzY /|
1
r-1o VY‘M]
l-20 \
-30
L-40
N
A g AT AN Al aden A A A gl dehﬁ
I-60
-70
Center 2.534 GHz 20 MHz/ Span 200 MHz
Date: 10.JAN.2013 15:23:23
802.11n (40MHz) Mode
@ “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -45.01 dBm
Ref 21 dBm “Att 30 dB SWT 20 ms 2.400000000 GHz
20 Offfet 1 ¢IB Marker] T LT1 ]I
-10{56 dBm
10 2].424800p00 GHz
Marker| 2 [T1 ]I
1 PK
-48|50 dBm
e} 2 Q0000000 GH LVL
1
1o ,N/buxb
|20 “
| -30

--60

--70

Center 2.348 GHz 20 MHz/ Span 200 MHz

Date: 10.JAN.2013 15:32:39
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@ “RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -49.90 dBm
Ref 21 dBm “Att 30 dB SWT 20 ms 2.500000000 GHz
20~ OfTpet 1 (B Marker] 1 L[T1
-11| 80 dBm
0 2| 442000000 GHz
— Marker| 2 [T1 ]I
IMAXH -491 44 dBm
Ie) 21483500000 GH LVL
e \»le\l‘—}
|20 ur
| -30
3DB
|40
\d\'\ﬁz\vx,«\ .
tnly WA o LM, Mt I s i AL
| -60
70
Center 2.516 GHz 20 MHz/ Span 200 MHz

Date: 10.JAN.2013 15:43:55

Radiated Band Edge Measurement

For 802.11b&2412MHz
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Level {dBuWim)
il
IMRT 15C\PEAK
WWMMMWM

2310 2334, 2358. 2382. 2406. 2430
Frequency (MHz)
At %Cable Amp . =g — N .
No. Fr((alle'l_'(-:‘zr;cy Factor Loss = Factor (5;3(\1/';;2) Level ( dll_?:lT\I/t/Sm) M(z'g)m - Remark l:g:i)rrlw
~(dB) : (dB) : (dB) (dBuV/m) I
1 2358.840 : 29.42 - 8.62 @ 35.91 51.04 53.17 74.00 20.83 @ Peak  Horizontal -
2  2390.000 : 2944 . 8.67 : 36.09 : 5142 53.44 7400 : 20.56 - - Horizontal :
3 2397.360 : 29.44 - 8.72 @ 36.09 65.63 67.70 74.00 6.30 Horizontal
4 : 2400.000 : 2944 : 872 : 36.09 : 61.14 63.21 74.00 : 10.79 . Peak : Horizontal :
5 2411160 @ 29.45 - 8.72 - 35.95 102.41 104.63 74.00 -30.63 Peak : Horizontal
Lewvel {dBulWim)
127
64
N R S R
%3310 2334, 2358, 2382, 2406. 2430
Frequency (NMHz)
Ant : Cable : Amp . Emission - . .
- No. Fr((el\(alllj_lezr;cy Factor : Loss : Factor (Sgi(\j/'/nn?) Level ( dII_BILT\I/t/sm) I\/I(zré;)m Remark Zglié:)rrlm
(dB) (dB) (dB) (dBuV/m) :
1 2356.560 = 2942 862 3591  39.18 41.31 94.00 12,69 Average Horizontal
2 { 2390.000 : 29.44 | 8.67 : 36.09 : 40.61 42.63 54,00 { 11.37 : Average : Horizontal :
3 . 2397.360 2944 872 36.09 57.41 59.48 54.00 -5.48  Average Horizontal
4 | 2400.000 : 29.44 | 8.72 : 36.09 : 50.06 52.13 54,00 : 1.87 : Average : Horizontal :
5 2414760 - 29.45 @ 8.72 - 35.95 99.15 101.37 54.00 -47.37 - Average - Horizontal




V1.0 Page 69 of 95 Report No.: A1212086016-1
Level {dBuWim)
127
5
T
3 | FCCPART 15C 'PEBK
A =
64 1 QJ'I)
WMWWWWMW
05310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
""""""" Ant Cable { Amp . Emission - R e R
No. Frequency Factor : Loss : Factor Reading Level Limits Margin Remark POI?”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) (dB) zation
1 2355960 : 29.42 : 8.62 : 35.91 57.41 59.54 74.00 14.46 Peak Vertical
2 2390.000 : 29.44 : 8.67 : 36.09 56.62 58.64 74.00 15.36 Peak Vertical
3 2397.240 : 29.44 | 8.72 : 36.09 72.64 74.71 74.00 -0.71 Peak Vertical
4 2400.000 : 29.44 : 8.72 : 36.09 68.28 70.35 74.00 : 3.65 : Peak _Vertical_
5 2413.000 : 29.45 : 8.72 : 36.09 108.88 111.10 7400 : -37.10 : Peak : Vertical :
Level {dBuVim)
127
5
Y
1 f \ n
64 | oY
FC PART 15C AV
1 Zi 6B
03310 2334, 2358. 2382, 2406, 2430
Frequency (MHz)
Ant  Cable - Amp ; Emission - ; .
No. Fr((e'\(leIJ_'le;cy Factor = Loss : Factor (Ijgic\j)xg) Level ( dll_BILT\I/t/Sm) I\/I(erg;n Remark l:::s;;
(dB) (dB) (dB) (dBuV/m)
1 2356.800 : 2942 862 : 3591 46.51 48.64 54.00 5.36 : Average : Vertical
2 2390.000 : 29.44 : 8.67 : 36.09 47.56 49.58 54.00 4.42 : Average @ Vertical
3 2397.360 : 29.44 8.72 : 36.09 66.31 68.38 54.00 -14.38 . Average : Vertical
4 2400.000 : 2944 « 8.72 : 36.09 58.46 60.53 54.00 -6.53 - Average : Vertical
5 2411400 : 2945 8.72 | 36.09 103.28 105.50 54.00 -51.50 | Average | Vertical
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For 802.11b&2462MHz
Lewvel {dBuWim)
127
/ (R
! I FCC PART 15C PEAK
\ -6dB
=g el
\\"‘\ 3
m‘mewhfWﬂ
05435 2457. 2469. 2481. 2493. 2505
Frequency {(MHz)
.......... S TR T Ao e — .
No. Frt(el\c;ILlj_'le;cy Factor : Loss : Factor (Sgﬁ(\j/';g) Level ( dII;tT\I/t/?n) I\/I(?jrg)m Remark I;g:;r;
(dB) (dB) (dB) (dBuV/m)
1 2463.180 : 29.48 : 8.82 : 36.02 99.31 101.59 74.00 -27.59 Peak Horizontal
2 2483.500 : 29.49 : 8.87 : 35.97 49.04 51.53 74.00 22.57 Peak Horizontal
3 2484.120 : 29.49 : 8.87 : 35.97 51.82 54.21 74.00 19.79 Peak Horizontal
4 2500.000 : 29.50 : 8.93 : 36.00 46.94 49.36 74.00 24.64 Peak Horizontal
Lewvel {dBuWim)
127
1
e T
AT
64 / \
— / \ FCC PART 15C AV
R LS 6B
N I3
03445 2457. 2469, 2481. 2493, 2505
.......... e _Frequency (MHz) B
Ant Cable . Amp . Emission . . .
No. Fr((a&tlJ_'ezr;cy Factor : Loss : Factor g;ig;?ng) Level ( dII_BIT\I/t/sm) I\/I(erg;n Remark l:::s;;
(dB) (dB) (dB) (dBuV/m)
1 2464.800 : 29.48 : 8.82 : 36.02 96.22 98.50 54.00 -44.50 : Average : Horizontal
2 2483.500 @ 29.49 ° 8.87 = 35.97 38.20 40.59 54.00 13.41 Average Horizontal
3 2500.000 : 29.50 : 8.93 : 36.00 36.50 38.92 54.00 15.08 : Average : Horizontal :
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1
/.»f‘ “\_\‘
. L‘huk . FCC PART 15C PEAK
- e, _6dB
64 twqmw g
Mo A N S T, 4
05445 2457. 2469. 2481. 2493. 2505
Frequency (NMHz)
Ant Cable i Amp ; Emission - : .
No. Fr?ﬂ:ﬁ;cy Factor : Loss : Factor (Z{Sﬁ(\m) Level ( dII_B:lT\I/t/Sm) I\/I(zg;)m Remark Zg{ﬁ;{;
(dB) (dB) (dB) (dBuV/m)
1 2461.080 - 2948 : 8.82 . 36.02 109.30 111.58 74.00 -37.58 Peak Vertical
2 2483.500 : 29.49 : 8.87 : 35.97 56.15 58.54 74.00 15.46 Peak Vertical
3 2484.300 : 29.49 : 8.87 . 35.97 59.52 61.91 74.00 12.09 Peak Vertical
4 2494500 : 29.50 : 8.87 : 36.00 56.28 58.65 74.00 15.35 Peak Vertical
5 2500.000 : 29.50 : 8.92 . 36.00 51.36 53.78 74.00 20.22 Peak Vertical
Lewvel {dBuW/im)
127
ﬂf”l 4
/ . W\V\“\
VAN \V /\v\
M FCC PART 15C AV
- -6dB
S| 5
05445 2457. 2469, 2481, 2493, 2505
Frequency (MHz)
Ant  Cable - Amp . Emission - ; .
No. Fr((e'\(leIJ_'le;cy Factor = Loss : Factor (Sgﬁ(\j/'/nrg) Level ( dll_BILT\I/t/Sm) I\/I(erg;n Remark l:::s;;
(dB) (dB) (dB) (dBuV/m)
1 2459.880 | 29.48 8.82 | 36.02 105.32 107.60 54.00 -53.60 | Average | Vertical
2 2483.500 : 2949 @ 8.87 :@ 35.97 46.78 49.17 54.00 4.83 : Average @ Vertical
3 2484.000 | 2949 8.87 | 35.97 47.61 50.00 54.00 4.00 | Average | Vertical
4 2487.420 : 2949 @ 8.87 :@ 35.97 45.74 48.13 54.00 5.87 : Average : Vertical
5 2500.000 | 29.50 8.92 | 36.00 39.83 42.25 54.00 11.75 | Average | Vertical
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For 802.11g&2412MHz
Lewvel {dBuW/im)
127
5
fnr‘“\-""m»-\l
2 (
ph/ FCL PART 15C PEAK
_G
64 Lj."“
1
WWWWHWWM
02310 2334, 2358, 2382, 2406, 2430
.............. S _ Frequency (MHz)
Ant : Cable i Amp . Emission - N .
No. Fr((e&tlJ_'ezr;cy Factor ; Loss . Factor g;ig;?ng) Level ( dII_BIT\I/t/sm) I\/I(erg;n Remark Zg:i)rrl;
(dB) (dB) (dB) (dBuV/m)
1 2359.440 : 2942 : 8.62 : 35.91 52.51 54.64 74.00 19.36 Peak ! Horizontal
2 2390.000 : 2944 : 867 = 36.09 57.45 59.47 74.00 14.53 Peak : Horizontal
3 2398560 | 29.44 : 8.72 | 36.09 76.15 78.22 74.00 -4.22 Peak ! Horizontal
4  2400.000 = 2944 872 36.09 72.80 74.87 74.00 -0.87 Peak : Horizontal
5 :2407.800 : 29.45 : 8.72 | 35.95 102.87 105.09 74.00  -31.09 | Peak  Horizontal -
Level (dBuVim)
127
.—-ﬁj\dﬂh——-‘\
64 { \
fa—’f] FCIC PART 15C
P 6B
1 7
I N L —
02310 2334, 2358, 2382, 2406, 2430
__________ B Frequency (MHz) e
Ant  Cable | Amp , Emission - ; .
No. Fr((e&tlJ_'ezr;cy Factor | Loss @ Factor g;ig;?ng) Level ( dII_BIT\I/t/sm) I\/I(erg;n Remark l:::s;;
(dB) (dB) (dB) (dBuV/m)
1 2359.560 : 29.42 : 8.62 @ 35.91 41.71 43.84 54.00 10.16  Average : Horizontal
2 2390.000 : 29.44 : 8.67 : 36.09 42.00 44.02 54.00 9.98 : Average : Horizontal
3 © 2400.000 @ 2944 @ 8.72 = 36.09 55.44 57.51 54.00 -3.51 : Average - Horizontal
4 | 2411160 : 2945 | 8.72 : 35.95 88.14 90.36 54.00 -36.36 | Average = Horizontal :
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127
4
[\
.
P
I FOC PART 15C PEAK
(y" -6dB
64 1 NMJ'
oy
03310 2334. 2358. 2382, 2406. 2430
Frequency (MHz)
.......... v Gabie T Amp . - —
No. Frequency Factor i Loss : Factor Reading Level Limits Margin Remark Pol_arl-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) i (dB) zation
1 2359.560 : 2942 : 8.62 : 35.91 57.41 59.54 74.00 14.46 Peak : Vertical
2 2390.000 : 29.44 : 8.67 : 36.09 65.38 67.40 74.00 6.60 Peak : Vertical
3 2400.000 : 2944 : 8.72 : 36.09 81.54 83.61 74.00 -9.61 Peak : Vertical
4 2406.960 : 2945 : 8.72 : 36.09 110.35 112.57 74.00 -38.57 Peak : Vertical
Lewvel {(dBu\im)
127
4
rﬂwh"\
y \
64 ]
,r/ FCC PART 15C AV
1 ey -6dB
02310 2334. 2358. 2382, 2406. 2430
Frequency (NMHz)
Ant Cable - Amp . Emission . . .
No. Fr?&l;'ir;cy Factor Loss Factor (533(\1/'/?2) Level ( dII;lT\I/t/S;n) I\/I(irg)m Remark I:::%r:
(dB) (dB) (dB) (dBuV/m)
1 2359.800 | 29.42 | 8.62 | 35.91 46.53 48.66 54.00 5.34 | Average | Vertical
2 2390.000 - 29.44 8.67 - 36.09 47.56 49.58 54.00 442 - Average = Vertical
3 2400.000 | 29.44 @ 8.72 | 36.09 62.94 65.01 54.00 -11.01 | Average | Vertical
4 2411400 = 2945 8.72 - 36.09 97.00 99.22 54.00 -45.22 — Average - Vertical
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For 802.11g&2462MHz
Lewvel {dBuWim)
127
1
fw‘wmw\\
i by FCC PART 15C PEAK
o "ty _6dB
Ga M Moriln g,
T
me S‘W*u
05445 2457. 2469, 2481. 2493. 2505
............... Frequency (MHz)
Ant : Cable | Amp . Emission - . .
No. Fr((a&tlJ_'ezr;cy Factor Loss | Factor (Ig;ic\j;;g) Level ( dII_BIlT\I/t/sm) I\/I(erg;n Remark Zg:i)rrl]
(dB) : (dB) (dB) (dBuV/m)
i1 2457.420 29.48_% 8.82 : 36.02 98.90 101.18 74.00 -27.18§ Peak : Horizontal
2 2483.500 = 29.49 8.87 - 35.97 51.22 53.61 74.00  20.39 Peak  Horizontal
3 2500.000 : 29.50 : 8.93 . 36.00 46.13 48.55 7400 | 2445 . Peak : Horizontal :
Lewvel {dBuWim)
127
1
R
I T
64 / \
]\ FCC PART 15C AV
e -6dB
H\xﬁ?— 3
03445 2457. 2469, 2481. 2493, 2505
Frequency (NMHz)
Ant : Cable : Amp . Emission - . .
No. Fn(el\(jlllj_g;cy Factor : Loss : Factor (Ijgis/'/nrg) Level ( dII:%IlT\I/t/Sm) I\/I(zg;)ln Remark Z::%;
(dB) (dB) (dB) (dBuV/m)
1 2456.880 : 29.48 : 8.82 : 36.02 85.31 87.59 54.00 -33.59 - Average - Horizontal
2 2483.500 : 29.49 : 8.87 : 35.97 37.60 39.99 54.00 14.01 : Average : Horizontal
3 2500.000 : 29.50 | 8.93 @ 36.00 35.92 38.34 54.00 - 15.66 : Average - Horizontal :
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Lewvel {dBuWim)
127
1
/| A
e FCC PART 15C PEBK
EEE _64IB
T
64 K
M«.WV&W
05435 2457. 2469, 2481. 2493. 2505
Frequency (MHz)
Ant Cable i Amp ; Emission - : .
No. Frequency Factor : Loss : Factor Reading Level Limits Margin Remark POI.a”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) : (dB) zation
1 2457420 - 2948 - 8.82 . 36.02 108.99 111.27 74.00 -37.27 Peak Vertical
2 2483.500 : 29.49 : 8.87 : 35.97 66.05 68.44 74.00 5.56 Peak Vertical
3 2484600 - 29.49 : 8.87 . 35.97 65.29 67.68 74.00 6.32 Peak Vertical
4 2500.000 : 29.50 : 8.92 : 36.00 50.60 53.02 74.00 20.98 Peak Vertical
Lewvel {dBuWim)
127
2] p— j k
A\“\\ FCC PART 15C AV
T 6B
xﬁ_\_m____ E
03435 2457. 2469, 2481. 2493. 2505
Frequency {MHz)
Ant Cable Amp . Emission _ . .
No. Fr?'\q/ltﬁezr;cy Factor Loss : Factor (583(\1/';:2) Level ( dII‘B'T\'/t/Sm) I\/I(zré:])ln Remark I:::%f;
(dB) (dB) (dB) (dBuV/m)
1 2463.300 - 2948 8.82 - 36.02 95.16 97.44 54.00 -43.44 - Average : Vertical
2 2483.500 2949 887 3597  47.66 50.05 54.00 3.95 Average \Vertical
3 2500.000 : 29.50 « 8.92 : 36.00 : 38.15 40.57 54.00 13.43 : Average : Vertical :
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For 802.11n(20MHz)&2412MHz

Level {dBuWim)

127
B
C PRRT 15C PEA
o] b
64 ; {fu"""'
1 W
MMW‘HWMWW
03310 2333. 2356, 2379, 2402, 2425
.......... _Frequency (MHz)
Ant | Cable | Amp , Emission - . -
No. Fr((el\(jlllj_lezr;cy Factor Loss | Factor (Sgﬁw,ﬁ) Level ( dII_BILT\I/t/sm) I\/I(zré;)ln Remark Zg{%rr']
(dB) | (dB) | (dB) (dBuV/m)
1 2360.600 | 2942 - 8.62 35.91 50.16 52.29 74.00 21.71 - Horizontal
2 2387625 i 2944 i 867 1 36.09 : 5494 : 5696 : 7400 : 17.04 Horizontal§
3 _ 2390.000 | 2944 - 8.67 - 36.09 53.99 56.01 74.00 17.99 - Horizontal
4 (2393145 (2944 - 872 3609 : 6249 : 6451 : 7400 : 949 Horizontal§
S 2400.000 2944 8.72 36.09 67.55 69.62 74.00 4.38 Peak  Horizontal
6 : 2407520 : 2945 : 872 : 3595 : 9810 : 100.32 : 7400 : -26.32 Horizontal§

Lewvel {dBul/im)
127

64
3| FQC PART 15C A
1 2/
N ey
05310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Ant : Cable : Amp . Emission - . .
No. Frequency Factor : Loss : Factor Reading Level Limits Margin Remark POI.a”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) : (dB) zation

2360.370 : 2942 @ 8.62 @ 35.91 38.45 40.58 54.00 13.42 : Average @ Horizontal

2390.000 : 29.44 @ 8.67 - 36.09 39.56 41.58 54.00 12.42 ' Average ' Horizontal

2400.000 : 2944 @ 8.72 @ 36.09 52.81 54.88 54.00 -0.88 : Average : Horizontal

AIWIN-~

2406.370 : 2945 @ 8.72 . 35.95 84.46 86.68 54.00 -32.68 . Average . Horizontal
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a7

-

. [FCC PART 15C PEAK
,%],M“‘ -6dB
64 ] =
03310 2333. 2356. 2379. 2402, 2425
Frequency {MHz)
.......... A Cabie T AT . - -
No. Fr((a’\cjltﬁir;cy Factor | Loss ! Factor ggi?}}:g) Level ( dlng\'/t/Sm) I\/I(zg;)ln Remark zz:?or;
(dB) (dB) (dB) (dBuV/m)
1 2347.145 : 29.41 8.62 : 35.99 54.21 56.25 74.00 17.75 Peak Vertical
2 2360.255 : 29.42 | 8.62 : 35.99 56.97 59.10 74.00 14.90 Peak Vertical
3 2389.120 : 29.44 . 8.67 : 36.09 65.89 67.91 74.00 6.09 Peak Vertical
4 2390.000 : 29.44 . 8.67 : 36.09 63.99 66.01 74.00 7.99 Peak Vertical
5 2400.000 : 29.44 | 8.72 : 36.09 77.62 79.69 74.00 -5.69 Peak Vertical
6 2413.845 : 2945 @ 8.72 - 36.09 106.94 109.16 74.00 -35.16 Peak Vertical
Level {dBuW/im)
127
4
64 3 \—\
/’/ FCC PART 15C AV
A7 6B
05310 2333. 2356. 2379, 2402. 2425
Frequency (NMHz)
Ant  Cable - Amp ; Emission - ; .
No. Fr((e'\(leIJ_'le;cy Factor Loss - Factor (Sgﬁ(\j/'/nrg) Level ( dll_BILT\I/t/Sm) I\/I(erg;n Remark l:::s;;
(dB) (dB) (dB) (dBuV/m)
1 2360.370 : 29.42 = 8.62 :@ 35.91 4517 47.30 54.00 6.70 : Average : Vertical
2 2390.000 | 2944 8.67 | 36.09 47.04 49.06 54.00 4.94 | Average | Vertical
3 2400.000 : 2944 @ 8.72 :@ 36.09 60.97 63.04 54.00 -9.04 : Average : Vertical
4 2412580 : 2945 8.72 : 36.09 93.58 95.80 54.00 -41.80 | Average | Vertical
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For 802.11n(20MHz)&2462MHz
Level {dBuWim)
127
1
/MWWWM\
L FCC PART 15C PEAK
lJ H,' gy -6IB
64 '*H'l'__.'uw P.L!'-f‘luad MNI'Q 3
it 4
R L T e i ¥ PR U [ 7 LI
05445 2457. 2469, 2481. 2493. 2505
.............. e _ Frequency (MHz) e
Ant : Cable i Amp , Emission - ; .
No. Fr((a&tlJ_'ezr;cy Factor : Loss : Factor (Ig;ic\j;;g) Level ( dII_BIlT\I/t/sm) I\/I(erg;n Remark Zg:i)rrl;
(dB) (dB) (dB) (dBuV/m)
1 2460.780 : 29.48 : 8.82 : 36.02 96.53 98.81 74.00 -24.81 Peak : Horizontal
2 2483.500 : 29.49 : 8.87 @ 35.97 53.21 55.60 74.00 18.40 Peak : Horizontal
3 2485.200 : 29.49 : 8.87 : 35.97 55.92 58.31 74.00 15.69 Peak : Horizontal
3 2500.000 : 29.50 : 8.93 : 36.00 47.54 49.96 74.00 24.04 Peak : Horizontal
Lewvel {dBuW/im)
127
1
64 \
} \ FCC PART 15C AV
" el 6B
05345 2457. 2469, 2481. 2493. 2505
Frequency (MHz)
Ant : Cable : Amp . Emission - . .
No. Fn(el\(jlllj_g;cy Factor : Loss : Factor (Ijgis/'/nrg) Level ( dII:%IlT\I/t/Sm) I\/I(zg;)ln Remark Z::%;
(dB) (dB) (dB) (dBuV/m)
1 2460.780 : 29.48 : 8.82 : 36.02 83.63 85.91 54.00 -31.91 : Average : Horizontal
2 2483.500 : 29.49 : 8.87 : 35.97 38.50 40.89 54.00 13.11 : Average - Horizontal
3 2500.000 : 29.50 : 8.93 : 36.00 35.90 38.32 54.00 15.68 : Average : Horizontal
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Level (dBu\/im)
127
1
/MWWWA\
| et - 'm'“’m.n-,, FCC PART 15C PEAK
o o4 -6dB
64
MM&«M-—?M
032445 2457. 2469, 2481. 2493, 2505
.......... Frequency (MHz)
Ant Cable : Amp . Emission - .
No. Frequency Factor : Loss ! Factor Reading Level Limits Margin Remark POI?”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) i (dB) zation
1 2464.920 @ 2948 @ 8.82 ° 36.02 107.08 109.36 74.00 -35.36 Peak - Vertical
2 2483.500 : 29.49 : 8.87 i 35.97 65.99 68.38 74.00 5.62 Peak : Vertical
3 2484.600 ' 29.49 ' 8.87 @ 35.97 67.00 69.39 74.00 4.61 Peak - Vertical
4 2485.380 : 29.49 | 8.87 i 35.97 66.52 68.91 74.00 5.09 Peak : Vertical
5 2500.000 @ 29.50 : 8.92 ° 36.00 49.39 51.81 74.00 22.19 Peak - Vertical
Level (dBul/im)
127
1
64 ..Af \
e i FCC PART 15C AV
< 6B
e 3
032445 2457, 2469, 2481, 2493, 2505
Frequency (NMHz)
Ant Cable - Amp : Emission - ; .
No. Frt(alslll,l'ezr;cy Factor Loss - Factor (Iggﬁc\i/l/nng];) Level ( dII;lT\I/t/Sm) M(zg)m Remark Z;){?orr:
(dB) (dB) (dB) (dBuV/m)
1 2465.220 = 29.48 882 - 36.02 92.83 95.11 54.00 -41.11 - Average - Vertical
2 2483.500 | 29.49 887 | 35.97 47.77 50.16 54.00 3.84 | Average | Vertical
3 2500.000 - 29.50 8.92 - 36.00 38.27 40.69 54.00 13.31 - Average - Vertical
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For 802.11n(40MHz)&2422MHz
Lewvel {dBuW/im)
127
T
I FCC|PART 15C PEAK
| 1-6dB
o F M""J:f E‘“‘m
| e
el e L, ey i P TR O N T
035310 2338, 2366. 2394, 2422, 2450
Frequency (MHz)
.......... T okl Ao e — R S .
No. Frt(el\c;ILlj_'le;cy Factor : Loss : Factor (Sgﬁ(\j/';g) Level ( dII;tT\I/t/?n) I\/I(?jrg)m Remark I;g:;r;
(dB) (dB) (dB) (dBuV/m)
1 2358.020 : 29.42 : 8.62 : 35.91 48.09 50.22 74.00 23.78 Peak Horizontal
2 2387.700 : 29.44 : 8.67 : 36.09 56.40 58.42 74.00 15.58 Peak Horizontal
3 2390.000 : 29.44 : 8.67 : 36.09 53.73 55.75 74.00 18.25 Peak Horizontal
4 2400.000 : 29.44 : 8.72 : 36.09 59.64 61.71 74.00 12.29 Peak Horizontal
5 2425920 | 29.46 | 8.77 - 36.01 90.54 92.76 74.00 @ -18.76 | Peak Horizontal :
Lewvel {dBuWim)
127
a
T
64
J FC PRRT 1%4: AV
Y |-64dB
e .
05310 2338. 2366. 2394. 2422, 2450
.......... e Frequency (MHz) T
Ant Cable | Amp . Emission . . .
No. Fn(el\(jlllj_g;cy Factor { Loss ! Factor (Ijgis/'/nrg) Level ( dII:%IlT\I/t/Sm) I\/I(zg;)ln Remark Z::%;
(dB) _ (dB) (dB) (dBuV/m)
1 2390.000 - 29.44 @ 8.67 - 36.09 38.23 40.25 54.00 13.75 : Average = Horizontal
2 2400.000 : 29.44 : 8.72 : 36.09 48.59 50.66 54.00 3.34 : Average : Horizontal
3 2426.900 : 29.46 - 8.77 - 36.01 75.30 77.52 54.00 -23.52 = Average - Horizontal
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127
4
WWW*W\\
: FCC PIART 15C PEA
3 -6d
64 WN e
1
T ERELLE Lt
T I L T )
03310 2337. 2364. 2391. 2418. 2445
Frequency (MHz)
""""""" Ant Cable { Amp . Emission - R e R
No. Fr((a’\cjltﬁir;cy Factor ; Loss ; Factor (Iggi(\j/'/?ﬁ) Level ( dIéILT\I/t/Sm) I\/I(zg;)ln Remark Zaoli‘)r;
(dB) (dB) (dB) (dBuV/m)
1 2355.900 : 2942 : 8.62 : 3591 55.38 57.51 74.00 16.49 Peak Vertical
2 2390.000 : 29.44 . 8.67 : 36.09 64.66 66.68 74.00 7.32 Peak Vertical
3 2400.000 : 29.44 . 8.72 : 36.09 70.21 72.28 74.00 1.72 Peak Vertical
4 2423.805 : 29.46 : 8.77 - 36.01 99.92 102.14 74.00 -28.14 Peak Vertical
Lewvel (dBuWim)
127
4
64 / )
f\)r FCC AART 15C All\n
2 -6dB
1 s
"""
03310 2337. 2364. 2391. 2418. 2445
Frequency (NMHz)
Ant Cable : Amp : Emission - ; .
No. Frt(alslll,l'ezr;cy Factor Loss : Factor (Sgﬁc\i/'/nn?) Level ( dII;lT\I/t/Sm) M(zlg)m Remark Zgiforr:
(dB) (dB) (dB) (dBuV/m)
1 2319.450 : 2940 @852 . 36.06 38.53 40.39 54.00 13.61 : Average : Vertical
2 2390.000 | 29.44 8.67 | 36.09 47.52 49.54 54.00 446 | Average  Vertical
3 2400.000 : 2944 = 8.72 . 36.09 55.46 57.53 54.00 -3.53 : Average : Vertical
4 2427.855 | 29.46 @ 8.77 | 36.01 83.81 86.03 54.00 -32.03 . Average : Vertical
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For 802.11n(40MHz)&2452MHz
Level {dBuWim)
127
1
A T FCC PART 15C PEAK
i Mt | 2 6dB
64 — m‘“w
1
S
05430 2445, 2460, 2475. 2490, 2505
.............. e _Frequency (MHz) e
Ant : Cable i Amp . Emission - ; .
No. Fr((a&tlJ_'ezr;cy Factor : Loss : Factor (533(\1/';3) Level ( dII_BIT\I/t/sm) I\/I(erg;n Remark Zg:i)rrl;
(dB) (dB) (dB) (dBuV/m)
1 2454 150 : 29.48 : 8.82 : 36.02 100.11 102.39 74.00 -28.39 Peak : Horizontal
2 2483.500 : 29.49 : 8.87 : 35.97 65.37 67.76 74.00 6.24 Peak Horizontal
3 2484.525 : 2949 : 8.87 : 35.97 67.00 69.39 74.00 4.61 Peak : Horizontal
3 2500.000 : 29.50 : 8.93 . 36.00 52.64 55.06 74.00 18.94 Peak : Horizontal
Lewvel (dBuW/im)
127
I ‘_‘_.-\.A-m—'\-n-.-*-— Ty
fan B ™,
64 / \
—\J ‘l\_/\ FCC PART 15C AV
e -6dB
H‘“-—m‘__a
_‘—_‘_|—L
05430 2445, 2460. 2475, 2490. 2505
__________ e Frequency (MHz) e
Ant . Cable . Amp . Emission - . .
No. Frt(el\c}ILlj_'le;cy Factor : Loss ! Factor (Sgﬁ(\j/';g) Level ( dII;tT\Z?n) I\/I(?jrg)m Remark I:::fg:
(dB) (dB) (dB) (dBuV/m)
1 2460.600 : 29.48 : 8.82 @ 36.02 84.35 86.63 54.00 -32.63 : Average : Horizontal
2 2483.500 : 29.49 : 8.87 : 35.97 47.70 50.09 54.00 3.91 Average - Horizontal
3 2500.000 : 29.50 : 8.93 : 36.00 38.06 40.48 54.00 13.52 : Average : Horizontal
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Lewvel {dBuV/im)
127
/‘IJMWWINWMW\“\
s ) FCC PART 15C PEAK
7 h 6B
64 rr’“ H.\w\f
MWWW‘L..W
05430 2445, 2460, 2475. 2490. 2505
Frequency (NMHz)
.......... A Cabie T AT . - -
No. Frequency Factor ; Loss : Factor Reading Level Limits Margin Remark Pol_arl-
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) i (dB) zation
1 2450.250 : 29.47 : 8.82 : 36.02 90.45 92.68 74.00 -18.68 Peak Vertical
2 2483.500 : 29.49 : 8.87 : 35.97 51.80 54.19 74.00 19.81 Peak Vertical
3 2484525 : 29.49 : 8.87 : 35.97 55.24 57.63 74.00 16.37 Peak Vertical
4 2500.000 : 29.50 : 8.92 : 36.00 47 .45 49.87 74.00 24.13 Peak Vertical
Lewvel {dBuv/im)
127
R o
64
f \ FCC PART 15C AV
L.t L 6B
—\d_.,__hh_z______‘___ 5
05430 2445, 2460. 2475. 2490. 2505
Frequency (MHz)
Ant Cable © Amp . Emission _ . .
No. Frequency Factor Loss - Factor Reading Level Limits Margin Remark POI.a”'
(MHz) (dB) (dB) (dB) (dBuV/m) (dBuV/m) (dBuV/m) (dB) zation
1 2441.025 : 2947 | 8.77 i 36.06 76.25 78.43 54.00 -24.43 | Average : Vertical
2 2483.500 - 2949 887 - 3597 39.13 41.52 54.00 12.48 Average = \Vertical
3 2500.000 : 29.50 | 8.92 : 36.00 i 35.83 38.25 54.00 15.75 : Average : Vertical
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4.7. Spurious RF Conducted Emission

TEST CONFIGURATION

SPECTRUM
ANALYZER

EUT

TEST PROCEDURE

The Spurious RF conducted emissions compliance of RF radiated emission should be measured by following
the guidance in ANSI C63.10-2009 with respect to maximizing the emission by rotating the EUT, measuring
the emission while the EUT is situated in three orthogonal planes (if appropriate), adjusting the measurement
antenna height and polarization etc. Set RBW=100kHz and VBM= 300KHz to measure the peak field
strength , and mwasure frequeny range from 30MHz to 26.5GHz.

LIMIT

1. Below -20dB of the highest emission level in operating band.

2. Fall in the restricted bands listed in section 15.205. The maximum permitted average field strength is listed
in section 15.209.

TEST RESULTS
802.11b Mode channel 1
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 0.16 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 s 2.377180000 GHz
20 Eet 1 4B
10 [ A |
1 PK
MAXH i
I} A LVL
10
o D1 -19 4 dBm
30
3DB
|40
wdeV”NA*fJWM”W”JWMN“WMUWJkAmW
" LAt A SN o)
60
70
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 10.JAN.2013 14:00:12
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802.11b Mode channel 6

% *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -0.26 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 s 2.427120000 GHz

20 Offpet 1 (B

A
10 [ A
1 PK|
MAXH ]

o} LVL

l-10

20 54——20-be aB
I-30
308
| -40

--60

--70

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 10.JAN.2013 14:23:34

802.11b Mode channel 11

@ “RBW 100 kHz Marker 1 [T1 1]
*VBW 300 kHz -0.37 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 s 2.427120000 GHz
20 Offget 1 (B
A
10 [ A |
E
-0 LVL
| -10
20. r\l 20 1 dB
L-30
3DB
|40
WMWMW
bt MM AN s A DA A
L-60
L -70
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 10.JAN.2013 14:28:56
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802.11g Mode channel 1

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -7.81 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 s 2_.377180000 GHz
20 Offfet I B
A
10 [ A
e} LVL
1l
Y
I -10
20
D1 -27.[81 dBm
|-30
3DB
| -40
wNJN%w“mdwwxwAAmwwMMAW“uwﬂkwwﬂ
A MMNMVAAA¢anM}AAJv#JWALmMMN¢
| -60
L-70
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 10.JAN.2013 14:3

®

Ref 21 dBm

8:22

802.11g Mode channel 6

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -6.55 dBm
*Att 30 dB SWT 2.5 s 2.427120000 GHz

20 Offget 1 (B

—0

--10

LvVL

--20

D1 -26.55 dBm

--30

|40

--60

--70

Date:

Start 30 MHz

2.497 GHz/ Stop 25 GHz

10.JAN.2013 14:47:39
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802.11g Mode channel 11

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -8.35 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 s 2.427120000 GHz
20 Offfet I B
A
L10 [ A |
[MAXH|
Lo LVL
1
Y
| -10
20
30 D1 -28_.35 dBm
3DB
|40
MMMrﬁJA,¢d\x/kALh»&j\»Aﬁﬂhka¢\\A)”\kk~h
MWW»\WJ«M
| -60
L-70
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 10.JAN.2013 15:04:02

®

Ref 21 dBm

20

802.11n20 Mode channel 1

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -9.09 dBm
*Att 30 dB SWT 2.5 s 2.377180000 GHz

Eet 1 ¢B

—0

--10

LVL

--20

D1 -29.

~—30

09 dBm

L-40

--60

--70

Date:

Start 30 MHz

2.497 GHz/ Stop 25 GHz

10.JAN.2013 15:11:27
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802.11n20 Mode channel 6

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -9.85 dBm
Ref 21 dBm “Att 30 dB SWT 2.5 s 2.427120000 GHz
20 Offbet 1 {B
A
10 [ A |
1 PK
MAXH]
-0 LVvVL
1
-10—3
20
36 D1 -—29 5 _dBm
3DB
40
WWWWW
WOV, PR LW, sttt ailrnds
60
70
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 10.JAN.2013 15:18:27

®

Ref 21 dBm

20

802.11n20 Mode channel 11

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -8.35 dBm
*Att 30 dB SWT 2.5 s 2.427120000 GHz

Eet 1 ¢B

~0

--10

--20

D1 -28.

--30

B5 dBm

L-40

3DB

--60

--70

Date:

Start 30 MHz

2.497 GHz/ Stop 25 GHz

10.JAN.2013 15:04:02
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802.11n40 Mode channel 3

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -11.95 dBm
*Att 30 dB SWT 2.5 s 2.377180000 GHz

20 Offbet 1 {B

LvL

95 dBm

3DB

Date:

®

Start 30 MHz

10.JAN.2013

Ref 21 dBm

2.497 GHz/ Stop 25 GHz

15:31:28

802.11n40 Mode channel 6

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -12.10 dBm
*Att 30 dB SWT 2.5 s 2.427120000 GHz

20 Eet 1 ¢B

~0

--10

--20

--30

D1 -32.

L-40

31 dBm

3DB

--60

--70

Date:

Start 30 MHz

10.JAN.2013

2.497 GHz/ Stop 25 GHz

15:38:45
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802.11n40 Mode channel 9

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -12.45 dBm

*Att 30 dB SWT 2.5 s 2.427120000 GHz

20 Offbet 1 {B

—0

--10

LvL

--20

--30

D1 -32.

|40

45 dBm

3DB

L-60

--70

Date:

Start 30 MHz

2.497 GHz/ Stop 25 GHz

10.JAN.2013 15:42:48



V1.0 Page 91 of 95 Report No.: A1212086016-1

4.8. Antenna Requirement

Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (c), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount
in dB that the directional gain of the antenna exceeds 6dBi.

Refer to statement below for compliance.
The manufacturer may design the unit so that the user can replace a broken antenna,
but the use of a standard antenna jack or electrical connector is prohibited. Further,

this requirement does not apply to intentional radiators that must be professionally
installed.

Antenna Connected Construction

The antenna used in this product is a PCB Antenna .The maximum Gain of the antenna
only 2.0dBi. Detail please see the photos as following:

Antenna
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5. Test Setup Photos of the EUT
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6. External and Internal Photos of the EUT

External Photos
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Internal Photos

Report No.: A1212086016-1
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